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1.0 Administrative Data

Equipment Under Test (EUT): WavelLAN AT Rel. 4.0 (2.4 GHz)

Type of equipment: ‘ RF-modem using DSSS technoiogy for wireless
communication (LAN connection} for personal
computers with industry Standard Architecture
(ISA or AT interface)

Parts/accessories: with antenna (2.4 GHz)

FCC-ID: IMR24HAT

Applicant: AT & T Global Information Solutions
(full address) WCND Utrecht BV

Zadelstede 1-10
3431 JZ Nieuwegein
The Netherlands

Contract identification:

Contact person: Mr. Bert Vos

Manufacturer: AT & T GIS WCND Utrecht BV

Receipt of EUT: November 30, 1995

Date of test: Dezember 1 to 6, 1995

Note: —

Responsible for testing: Rainer Heller

Responsible for test report: Rainer Heller

FCC-ID: IMR24HAT Test Report No. 56305-51298

Page 3 of 145 Pages

SENTON GmbH  EMV-Prulzentrum  Auflere Frubingssiralle 45 94315 Straubing  Tel 0942142081




SENTON —

# EMV-Prifzentrum = EMI/EMC-Testcanter »

2. mmary of T R Its

The tested sample fully complies with the requirements for conducted and
radiated emission set forth in the Code of Regulations Part 15 Subpart C,
Section §15.247 (intentional radiators} of the Federal Communication
Commission (FCC).

7 A e

Johann Roidt Rainer Heiler
Technical Manager Test Enginesr
FCC-ID: IMR24HAT Tes_t Report No. 56305-51298
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0 ration M f EUT

Transmit-mode (TX):

SENTON —

» EMV -Prifzentrum m EMI/EMC-Testconter n

Operating frequency Rated output power (conducted) Test

[GHz] [dBm] performed
2.412 +12 X
2.422 +15

2.432 +15

2.442 +15 X
2.452 +15

2.462 +12 X

Receive-mode (RX):

Operating frequency
{GHz]

Test performed

2.412

2,422

2.432

2.442

2.452

2.462

FCC-ID: IMR24HAT
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4. nfiguration of EUT and Peripheral Devi

Configuration of cahles of EUT

- Unshielded power lines for AC-power supply of PC and monitor
Shielded antenna cable {coaxial)
- Shielded data cables connected to serial and parallel interface

Configuration of peripheral devices connected to EUT

- Personal computer HP Vectra 386s/20:

Serial no.: 3216F15324 FCC-ID: B34VECTRA386S-20
- VGA monitor Siemens $S26361-K203-vV311:
Serial no.: 17569281 FCC-ID: ASIC3X2
- PS/2-mouse HP C1413A: -
Serial no.: 3227M01197 FCC-ID: B94C1413X
- Parallel printer HP ThinkJet 2225C +:
Serial no.: 3006568236 FCC-ID: DSI6XU2225
- Modem Hayes Smartmodem 2400: .
Serial no.: A0O64310833691 FCC-ID: BFJ9D93108US
FCC-ID: IMR24HAT Test Report No. 56305-51298
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.0 Ph raphs of EUT and Peripheral Devices

FCC-ID: IMR24HAT

SENTON GmbH

EMV-Pruizenirum

Page 7 of 145 Pages

Aullere Fruhhngssiralie 45

Test Report No. 56305-51298

94315 Straubing  Tel 09421:22081




LMY -Prifzentrum  EMI/EMC-Testcenter

Photo No. 5.1

Top view of ISA board with modem module
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Photo No. 5.2

Back view of ISA board with modem module
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Photo No. 5.3

Top view of antenna (2.4 GHz)
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Photo No. 5.4

Back view of antenna (2.4 GHz)
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Photo No. 5.7
Personal computer (host eguipment) - front view
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Photo No. 5.8

Personal computer (host equipment) - FCC-ID
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Photo No. 5.9

Maonitor - front view

"CC-iD: IMR24HAT Test Report No. 56305-51298

cage 106 of 145 Poges




Photo No. 5.10

Monitor - FCC-ID
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Photo No. 5.11

Paraliel printer - front view
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Photo No. 5.12

Parallel printer - FCC-ID
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Photo No. 5.13

Modem - front view

FCC-ID: IMR24HAT

Test_Report No. 56305-51298
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Photo No. 5.14

Modem - FCC-ID
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Photo No. 5.15

Mouse - top view

FCC-iD: IMR24HAT
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Photo No. 5.16

Mouse - FCC-ID
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6.0 Measuring Methods

.1 _Mini width (§ 15.247.a2

The minimum 6 dB bandwidth was measured with a spectrum analyzer
connected to the antenna connector {conducted measurement} whiie EUT
was operating in transgmit mode at the appropriate center frequency.

The spectrum analyzer was set to:

RBW = 100 kHz, VBW = 100 kHz, span = 100 MHz, sweep = 50 ms
See Figure 1 for the measurement setup.

Test equipment used (see equipment list for details):

02, 87, 67, 68
1 v AC
Y
5
2
1
7
4 8
4
9
Figure 1: Measurement setup for testing on antenna connector
1 Personal computer incl. EUT 6 DC-block
2 Monitor 7 Test cable
3 Keyboard ' 8 Spectrum analyzer
4 Mouse 9 Power sensor
5 Antenna cable (EUT) 10 Power meter
FCC-ID: IMR24HAT Test Report No. 56305-51298
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6.2 Maximum Peak Qutput Power (§ 15.247.b)

The maximum peak output power was measured with a power meter
connected to the antenna connector {conducted measurement} while EUT
was operating in transmit mode at the appropriate center frequency.

See Figure 1 for the measurement setup.

Test equipment used (see equipment list for details}:
08, 09, 67, 68

Aver Power Densi 1 a7,

The average power density was measured with a spectrum analyzer
connected to the antenna connector (conducted measurement) while EUT
was operating in transmit mode at the appropriate center frequency.

The spectrum analyzer was set to:

RBW = 3 kHz, VBW = 100 kHz, span = 300 kHz, sweep = 100 s

See Figure 1 for the measurement setup.

Test equipment used (see equipment list for details):
02, 57, 67, €8

4 n Emissions 0.45 MHz - MHz (§1

Conducted emissions were measured in the frequency range 0.45 MHz to 30
MHz. The bandwidth of the EMI-Receiver was set to 9 kHz and the detector-
function was set to CISPR quasi-peak. .

The test setup was made in accordance with ANS! C63.4-1991.
Measurements were performed ‘on phase and neutrai lines of the power-cords
of the tested system. Preliminary scans were taken with the detector-function
of the EMI-receiver set to peak to determine the conducted EMI-profile of the
EUT. At the final test the cables and equipment were placed and moved
within the range of positions likely to find their maximum emissions.

See Figure 2 for the measurement setup.

FCC-ID: IMR24HAT Test Report No. 56305-51298
Page 25 of 145 Pages
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Test equipment used (see equipment list for details):
04, 22, 23, 59, 63

I

[T /i1l =

[~ ]
mis

5 N 104

1R

10

Figure 2: Measurement setup for conducted emission test

1 Personal computer incl. EUT 8 LISN for EUT

2 Monitor 9 LISN for peripheral devices

3 Keyboard 10 Test receiver

4 Mouse ' 1t Shielded room

5 Antenna (2.4 GHz)

6 Modem

7 Printer

FCC-ID: IMR24HAT Test Report No. 56305-51298
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6.5 Radiated Emissions 30 MHz - 1 GHz (§15.209, §15.247.c, §15.205.a.b)

Radiated emissions were measured over the frequency range from 30 MHz to
1 GHz. The bandwidth of the EMI-receiver was set to 120 kHz and the
detector-function was set to CISPR quasi-peak.

The test setup was made in accordance with ANSI C63.4-1991.
Measurements were made in both the horizontal and vertical planes of
polarization. Preliminary scans were taken in a semi-anechoic room using a
spectrum anailyzer with the detector function set to peak. All tests were
performed at a test-distance of 3 meters. For final testing an open-area test-
site was used. During the tests the EUT was rotated all around and the
receiving-antenna was raised and lowered from 1 meter to 4 meters to find
the maximum levels of emissions. The cables and equipment were placed and
moved within.the range of position likely to find their maximum emissions.
See Figure 3 for the measurement setup.

Test equipment used (see equipment list for details):
02, 06, 12, 38, 39, 40, 41, 58, 61, 64, 66

FCC-ID: IMR24HAT Test Report No. 56305-51298
Page 27 of 145 Pages
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) test-distance 3 m

115 V AC

Figure 3: Measurement setup for radiated emission test below 1 GHz

Personal computer incl. EUT 8 Measurement antenna
Monitor 9 Test receiver
Keyboard 10 Turn table

Mouse

Antenna (2.4 GHz)

Modem

Printer

FCC-ID: IMR24HAT Test Report No. 56305-51298
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Radia missions 1. GHz - 2 Hz

Radiated emissions were measured in the frequency range 1 GHz to 25 GHz
in transmit mode and 1 GHz to 12.75 GHz in receive mode.The resolution
bandwidth of the spectrum analyzer was set to 1 MHz. Scans for the whole
frequency range were taken with video bandwidth set to 1 MHz to check out
the highest peak levels. In case of less margin to average limit additional
prescans were made with video bandwidth reduced from 1 MHz to 100 kHz
or 10 kHz. Final measurements were performed at the critical frequencies
with video bandwidth of the spectrum analyzer set to 100 Hz (average
mode). EUT was rotated all around and receiving antenna was raised and
jowered to find the maximum levels of emission. The cables and equipment
were placed and moved within the range of position likely to find their
maximum emissions.

All tests were performed in a semi-anechoic chamber with a test-distance of
3 meters.

To avoid overioad in transmit-mode no preamplifier was used between 1 GHz
and 3.95 GHz and in the frequency range of 3.95 GHz to §.85 GHz a high
pass filter was connected to the input of the preamplifier. Therefore a signal
generator was used for substitution to eliminate the influence of filter and
preamplifier. -

Substitution was performed in the following steps:

- antenna cable was disconnected from receiving antenna
and connected to signal generator output

- level of signal generator was increased until the reading value
of the analyzer was the same as caused by EUT

- level of signal generator was noted

. final value was calculated by converting the signal generator
level to dBuV/m and adding the antenna correction factor.

Test equipment used isee equipment list for details):
02, 13, 14, 16, 41, 42, 43, 44, 45, 46, 47, 48, 57, 64, 69

FCC-ID: IMR24HAT Test Report No. 56305-51298
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tast-distance 3 meters

I
I
1
|
I
I
1
I
1
I
I
1
i
|
i

115 V AC

8 7
9
12
Figure 4: Measurement setup for radiated emission test above 1 GHz

1 Personal computer incl. EUT 6 Measurement antenna
2 Monitor _ 7 High pass filter
3 Keyboard 18 Preamplifier
4 Mouse 19 Spectrum analyzer
5 Antenna (2.4 GHz}, 10 Signal generator

11 Turn table

12 Semi-anechoic room
FCC-ID: IMR24HAT Test Report No. 56305-51298
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Photos No. 7.3

|
|
!
Test setup for conducted emission test 450 kHz - 30 MHz '
|
|

FCC-1D: IMR24HAT Test Report No. 56305-51298
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Test setup for radiated emission test 30 MHz - 1 GHz

SENTON —

EMV .Prifzentrum EM leMC-Teff:emer .

Photos No. 7.4 - 7.5

SCC-

 IMR24HAT

Test Report No. 56305-51298

Page 34 of 145 Pages




Test setup for 1.~

«E\HON -

ruerrgm =3ALLTME Tasicentar

~tg No. 7.6 - 7.7

.d emission test 1+ GHz - 25 GHz

. % ®m R RE MR W

e
L

L

2 MRE

AT

TsstReport Mo. 16305-51298




SENTON

EMY Prifzenrum  EMIJEMC. Testcenrer

Photo No. 7.8
Test setup for radiated emission test 1 GHz - 25 GHz
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Li fM remen

FCC Part 15 Subpart C

Section{s): Test Page Result

Transmit-made (TX):

§15.247.a2 Minimum 6 dB bandwidth 40 passed
§15.247.b - Maximum peak output power 43 passed
§15.247.d - Average power density : 44 passed
§15.247.¢c lRadiated emission test --- not applicable
§15.209 9 kHz - 30 MHz {acc. to
§15.205.a,b §15.33)
§15.207 Conducted emission test 47 passed
] 450 kHz - 30 MHz
§15.247.¢c Radiated emission test 95 passed
§15.209 30 MHz - 1 GHz
§15.205.a.b
§15.247.c | Radiated emission test | 113 passed
§15.209 1 GHz - 25 GHz
§15.205.a.b
Receive-mode (RX): .
§15.207 Conducted emission test 120 passed
450 kHz - 30 MHz
§15.209 Radiated émission test not applicable
9 kHz - 30 MHz {acc. to
§15.33)
$£15.209 Radiated emission test 136 passed
30 MHz - 1 GHz
§1 5.209 Radiated emission test 142 passed

{1 GHz - 12.75 GHz

FCC-ID: IMR24HAT Test Report No. 56305-51298
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Test results

Transmit (TX) mode
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SENTON —

w EMV-Prifzentrum a EMI/EMC-Testcenter »

Maximum Peak Output Power
according to FCC Part 15 Subpart C, §15.247b

Model: WaveLAN AT Rel. 4.0 (2.4 GHz)
Type: RF-modem
Serial No.: 1721
Applicant: AT & T WCND Utrecht B.V.
Test-site: Semi anechoic room
Test distance: 3 meires
Date of test: 12/01/1995
Operator: R. Heller
Mode: - FCC test setup
(EUT mounted in HP Vectra 386s/20)
TX-Mode
Tested on: Antenna connector
Operating Power meler Correction- Output Limit
frequency reading factor power
{GHz} {dBm] [dB) [dBm] [dBm]
2.412 11.6 0.6 12.2 30
2.442 13.9 0.6 14.5 30
2.462 10.59 0.6 111 30

Result: The limit is kept.

[y
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Test Report No. 56305-51298 / Page k. oAl Pages

SENTON GmoH  EMV.Prulzentrum  Auflere Frunlingssirafe 45 94315 Straubing Tel 09421/42081
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Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Modei: )
WavelLAN AT Rel. 4.0 (2.4 GHz)

Serial No.:
17241

Applicant.
AT & T WCND Utrecht B.V.

Test-site;
Shielded room, cabin 2

Tested on:

Linecord PC
Phase L1

Date of test: Operstor:
12/04/1985 R. Heller

Mode: -
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.412 GHz

Detector:
Peak / Final Results: QP

Final Results:

20 dB Margin 25 Subranges

dBuv

Lirmit1: FCC, Class B

100

YY) S S S S —

80

70 ......... ;

50

40

20

10

|

}

4
045 1

30
Mhz

Result:
Limit kept

Project-File: .
56305-51298

Pagelrt of il-tgPages;

Senlon GmbH / EMVEMC Laborslories / Asussere Fruehlingstrasse 45 / 94315 Straubing / Tel. 09421 42081
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Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Modei;
WavelAN AT Rel. 4.0 (2.4 GHz)

Serial No.:
172/

Applicant;
AT & T WCND Utrecht B.V.

Test-sile:
Shieided room, cabin 2

Tested on:

Linecord PC
Phase L1

Date of test: Operstor:
12/04/1995 R. Heller

Mode: -
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.412 GHz

Detector:
Peak / Final Results: QP

Final Results;
20 dB Margin 25 Subranges

Frequency | Value | Limit
MHz dBuVv | dBuv

limit
exceeded

1.1150 | 28.98 | 48.00-
1.3300 | 28.15 | 48.00
1.6450 | 29.58 | 48.00
3.135¢ | 26.02 | 48.00
4.1950 | 2641 | 48.00
20.0100 | 27.58 | 48.00 |
243250 | 27.31 | 48.00

Frequency | Value | Limit limit
MHz dBuV | dBuV | exceeded

Result:
Limit kept

Project-File:
56305-51298 Page U7 of {Pages

Senion GmbH / EMI/EMC Laboratories / Aeussere Fruehlingstrasse 45 / 94315 Straubing / Tel. 09421 42081







 Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Mode!:

WaveLAN AT Rel. 4.0 (2.4 GHz)

Serial No..
172/81

Appicant:

AT & TWCND Utrecht B.V,

Tesl-site;
Shielded room, cabin 2

Tested on:

Linecord PC
Phasa N

Date of test:
12/04/1995

Operator,
R. Heller

Mode:

- ch test sétup

(EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.412 GHz

Detector:
Peak / Final Results: QP

Final Resuits:
20 dB Margin

25 Subranges

dBuv

Limitt: FCC, Class B

100

BO [~ e

70 |-

60

850 e

20 |-|--i g

10

11 e oY e et et St
: : i i

|
|
|

30
MHz

Result;
Limit kept

Project-File:
56305-51298

PageLQ of ,(‘tﬂ/’ages

Senton GmbH / EMVEMC Laboratories / Aeuzsere Fruehlingstrasse 45 / 94315 Straubing / Tel, 08421 42081



Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C.

Modei: Mode:
WavelLAN AT Rel. 4.0 (2.4 GHz) - FCC test setup‘
Serial M- (EUT mounted in HP Vectra 386s/20)
1721 - TX mode with f = 2.412 GHz
Apphicant:
AT & T WCND Utrecht B.V.
Test-site:
Shielded room, cabin 2
Tasted on:
Linecord PC
Phase N
Date of test; Operator:
12/04/1995 R. Helle
Detector: Final Results:
Peak / Final Results: QP 20 dB Margin 25 Subranges
Frequency | Vaiue | Limit fimit Frequency | Value | Limit limit
MHz dBuV | dBuV | exceeded MHz dBuV | dBuV | exceeded
1.1150 | 28.80 ; 48.00
14350 | 28.94 | 48.00
19650 | 28.95 | 48.00 |
3.3450 | 27.91 | 48.00
3.9850 | 26.88 | 48.00
20.0100 | 27.18 | 48.00
243250 | 26.33 | 48.00
Resuk: Project-File: - ——
Limitkept - 56305-51298 Page 50 of {¥Pages

Senton GmbH / EM/EMC Laboratories / Aeussere Fruehiingstrasse 45/ 94315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Modei:
WavelAN AT Rel. 4.0 (2.4 GHz)

Serial No..
17281

Applicant:
AT & TWCND Utrecht 8.V,

Test-site:
Shielded room, cabin 2

Tested on;

Linecord monitor
Phase L1

Date of lest: Qperator.
12/04/1995 R. Heller

Mode: .
- FCC test setup
{EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.412 GHz

Detector:
Peak / Final Resuits: QP

Final Results:
20 dB Margin

25 Subranges

dBuv

Limit1: FCC, Class 8

100

80 _._.;-.

70

;

|

0.45 1 - 10 30
MHz
Result Project-File: - - .
Limit kept 56305-51298 Paged A of/t'b Pages

Senton GmbH / EMVEMC Laboratories / Aeussere Fruehlingsirasse 45 / 94315 Straubing / Tel. 08421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

A

Modei: ) Mode: R
WaveLAN AT Rel. 4.0 (2.4 GH2) - FCC test setup
el - (EUT mounted in HP Vectra 386s/20)
172/#1 - TX mode with f = 2.412 GHz
Applicant.
AT & T WCND Utrecht B.V,
Test-site:
Shielded room, cabin 2
Tested on:
Linecord monitor
Phase L1
Date of test. Operstor;
12/04/1995 R. Hetller
Detector: Final Results: E E
Peak / Final Results: QP 20 dB Margin 25 Subranges !
Frequency | Value | Limit limit Frequency | Value | Limit imit
MHz dBuV | dBuV | exceeded MHz dB8uV | dBuV | exceeded
16600 | 25.33 | 48.00
2.0300 32.32 | 48.00
2.0750 | 33.53 | 48.00
2.4450 30.20 | 48.00
2.9300 | 27.88 | 48.00
3.9800 | 31.32 | 43.00
46900 | 34.63 | 48.00
50550 | 33.83 | 48.00
62300 | 34.13 { 48.00
665700 | 32.97 | 48.00
7.9650 | 29.14 | 48.00
9.3100 | 25.85 | 48.00
18.6600 | 26.37 | 48.00
22.0300 | 26.64 | 48.00
Result: Project-File:
Limit kept 56305-51298 PageGyL. of {USPages

Senton GmbH / EMVEMC Laboratories / Aeussare Fruehlingstrasse 45 / 84315 Straubing i Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz

according to FCC Part 15.Subpart C

Modei:
WavelLAN AT Rel. 4.0 (2.4 GHz)

Mode: -
- FCC test setup
(EUT mounted in HP Vectra 186s/20)

Serial No,;
172/

- TX mode with f= 2. 412 GHz

Applicant:
AT & TWCND Utrecht B.V.

Test-sita:
Shielded room, cabin 2

Tested on:

Linecord monitor
Phase N

Date of test: Operator;
12/04/1995 R. Heller

Detector;
Peak / Final Results: QP

Final Results:

20 dB Margin 25 Subranges

dBuv -

Limit1: FCC, Class B

100

90

: I

70

60

S0

40

30 |-—s-m ..} -

20

10

|
!
|
i
E

10 30
MHz

Result:
Limit kept

Project-File:

56305-51208 Page S of JUSPages

Senton GmbH / EMVEMC Laboratories / Asussere Fruehlingstrasse 45 / 94315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kl:{z -730 MHin
according to FCC Part 15 Subpart C

Model:
WavelAN AT Rel. 4.0 (2.4 GHz)

Serial No.:

172441

Applcant:
AT & T WCND Utrecht B.V.

Test-site;
Shielded room, cabin 2

Tested on;
Linecord monitor
Phase N

Date of lest: Opaerstor:
12/04/1995 R. Heller

Made: .
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.412 GHz

Detector:
Peak / Final Results: QP

Final Results:
20 dB Margin 25 Subranges

Frequency | Velue | Limit
MHz dBuV | dBuV

limit
exceeded

1.3950 | 26.03 | 48.00
1.6900 | 27.62 | 48.00
2.0050 | 35.24 | 48.00
21000 | 35.95 | 48.00
2.6150 | 32.67 | 48.00
2.8600 | 30.51 | 48.00
3.9350 | 32.66 | 48.00
46200 | 36.58 | 48.00
47650 | 35.51 | 48.00
6.0400 | 35.06 | 48.00
6.6750 | 33.53 | 48.00
7.8700 | 29.70 | 48.00

- 93150 | 27.74 | 48.00
18.0650 | 27.40 | 48.00
19.2900 | 26.91 | 48.00
22.0250 | 29.00 | 48.00

Frequency | Value | Limit limit
MHz dBuV | dBuV | exceeded

Result:
Limit kept

Project-File:
56305-51298 Page St of IS Pages

Senton GmbH / EMVEMC Laborsiories / Aeussere Fruehlingsirasse 45 / 94315 Slraubing / Tel. 09421 42081




: Conducted Emission Test 450 kHz - 30 MHz
| according to FCC Part 15 Subpart C

Model; Mode: B
WaveLAN AT Rel. 4.0 (2.4 GHz) - FCC test setup
(EUT mounted in HP Vectra 386s/20)

Serial No.:
17251 - TX mode with f = 2.412 GHz
Applicant:

AT & T WCND Utrecht B.V.
Tost-sile;

Shielded room, cabin 2
Tested on;

Linecord printer

Phase L1

Date of test: Operstor:
12/04/1995 R. Heller

Detector: Final Rasults: ,
Peak / Final Results: QP 20 dB Margin 25 Subranges
dBuv . Limit1: FCC, Class B
100 : —

80

60 .....................

50

10 —i—

0 - : — : :
0.45 1 _ 10 30
MHz

Resutt: Project-Fite: .
Limit kept 56305-51298 Page 55 of /EPages

Senton GmbH f EMVEMC Laboralories / Aeussere Fruehlingstrasse 45 / 54315 Straubing / Tef. 09421 42081




according to FCC Part 15 Subpart C

Model: Mode. -
WaveLAN AT Rel. 4.0 (2.4 GHz) - FCC test setup
- (EUT mounted in HP Vectra 386s/20)
Serial No.:
172/¥1 - TX mode with f = 2.412 GHz
Applicant:
AT & TWCND Utrecht B.V.
Test-site:
Shielded room, cabin 2
Tested on:
Linecord printer
Phase L1
Date of test: Operator:
12/04/1895 R. Helle
Detector. Final Resulls:
Peak / Final Results: QP 20 dB Margin 25 Subranges
Frequency | Vaiue | Limit limit Frequency | Vaiue | Limit |  limit
MHz dBuV | dBuV | exceeded ] MHz dBuV | dBuV | exceeded
no results
Result: Project-File: :
Limit kept 56305-51298 . PageSh of [tSPages

Senton GmbH / EMVEMC Laboratories / Aeussers Fruehiingstrasse 45 / 94315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Model: ) Mode: -

WavelAN AT Rel. 4.0 (2.4 GH2) - FCC test setup

yeeroe {EUT mounted in HP Vectra 386s/20)
1721 - TX mode with f = 2.412 GHz

Applicarnt:

AT & TWCND Utrecht B.V.
Test-site:

Shielded room, cabin 2
Tested on;

Linecord printer

Phase N

Date of tes!; Operator:
12/04/1995 R. Heller

Detector: Final Results:
Peak / Final Results: QP 20 dB Margin 23 Subranges

dBuv . Limit1: FCC, Class B
100 . :

80

80 e

10 [

60

31 J) AN S S

o

i . ] ' ' i i : :

i : : : : : :

i ; I . : : ;

: , H . : . . H H '

0
30

0.45 1 - 10
MHz

Resutt: Project-File;
Limit kept 56305-51298 Page 5F of{ ¥5Pages

Senton GmbH / EMVEMC Laboratories / Aeussere Fruehlingsirasse 45 / 94315 Slraubing / Tel, 03421 42081




Conducted Emission Test 450 kHz - 30 MHz.

according to FCC Part 15 Subpart C

Model:
WavelLAN AT Rel. 4.0 (2.4 GHz)

Serial No.:
172/#1

Applicant:
AT & T WCND Utrecht B.V.

Test-site:
Shieided room, cabin 2

Tested on:

Linecord printer
Phase N

Daie of test: Operator:
12/04/1995 R. Heller

Mode: -
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.412 GHz

Detector:
Peak / Final Resuits: QP

Final Results:
20 dB Margin 25 Subranges

Frequency | Value | Limit limit Frequency | Value | Limit limit
MHz dBuV | dBuV | exceeded MHz dBuV | dBuV | exceeded
no results
Result: Project-File: — .
Limit kept 56305-51298 Page 54 of /45 Pages

Senton GmbH / EMVEMGC Laborstories / Asussere Fruehlingairasse 45 / 94315 Straubing / Tel. 09421 42081




Eéhductéd Emisisioﬁ Test 450 kHz - 30 MHz

according to FCC Part 15 Subpart C
Modei: Mode: -
WavelLAN AT Rel. 4.0 (2.4 GH2) - FCC test setup.
Sorial Mo {EUT mounted in HP Vectra 386s/20)
172#1 - TX mode with f = 2.412 GHz
Applicant:
AT & TWCND Utrecht B.V.
Test-site:;
Shielded room, cabin 2
Tested on:
Linecord modem
Phase L1
Date of test: Operator.
12/04/1985 R. Helle
Detector: Final Results:
Peak / Final Results: QP 20 dB Margin 25 Subranges

dBuv

Limit1: FCC, Class B

- 100

g ——

80 i ...........

70

60

50 |-~

40

30

20 |-

10

0
0.45 1

- 10 30
MHz

Resuit:
Limit kept

Projct-File:
56305-51298 PageS9 off45 Pages

Senton GmbH / EMVEMC Laboratories / Aeussere Fruehlingsirassa 45 / 94315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Moded: Mode

WavelAN AT Rel. 4.0 (2.4 GH2) - FCC test setup
{EUT mounted in HP Vectra 386s/20)

Serial No,
17211 - TX mode with f = 2.442 GHz
Applicant;

AT & TWCND Utrecht B.V.
Tesi-sile:

Shielded room, cabin 2
Tested on;

Linecord printer

Phase N

Date of test: Operator:
12/04/1995 R. Helle

Detector. Final Results:
Peak / Final Results; QP 20 dB Margin 25 Subranges

dBpv . : Limit1: FCC, Class B
100 — —

80

70

60

40 ‘..,.;,.., .-.-._.-.;.._..,...'...._

T e — e S R ________

10 —A

0 : . ;
0.45 1 - 10 30
MHz

Result: Project-File:
Limit kept 56305-51298 Page ¥} of/45Pages

Senlon GmbH / EMVEMG Laboratories / Aeussere Fruehlingstrasse 45 / 84315 Straubing / Tel. 08421 42081




according to FCC Part 15 Subpart C

Modet: Mode: .
WavelLAN AT Rel. 4.0 (2.4 GHz) - FCC test setup :
Soral Now (EUT mounted in HP Vectra 386s/20)
17241 - TX mode with f = 2.442 GHz
Applicant:
AT & T WCND Utrecht B.V.
Tesi-site:
Shielded room, cabin 2
Tested on:
Linecord printer
Phase N
Date of test: Operator.
12/04/1995 R. Heller
Datector: Final Results:
Peak / Finai Results: QP 20 dB Margin 25 Subranges
Frequency | Vailue | Limit limit Frequency | Value | Limit limit
MHz dBuV | dBuV | exceeded MHz dBuV | dBuV | exceeded
no results
F
Resuk: Project-File: ' — .
Limit kept 56305-51298 Page Y of {5 Pages

Senton GmbH / EMIFEMC Laboratories / Aeussers Fruehlingsirasse 45 / 94315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Mode!:
WaveLAN AT Rel. 4.0 (2.4 GHz)

Serial No.:
17241

Applicant:
AT & T WCND Utrecht B.V.

Test-site:
Shielded room, cabin 2

Tested on:

Linecord modem
Phase L1

Data of test: Operator:
12/04/1985 . R. Helle

Mode: .
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.442 GHz

Detector: .
Peak / Finat Results: QP

Final Results:
20 dB Margin

25 Subranges

_dBpv

Limit1: FCC, Class B

100

go ................

80

70

60 |-

S0

40

g —

10

0
0.45 1

- 10 30
MHz

Result:
Limit kept

Project-File:
£6305-51298

Page5 ofjlg Pages |

Senton GmbH / EMVEMC Laboratories / Aeussere Fruehlingstrasse 45 / 94315 Straubing / Tef, 09421 42081




Conducted Emission fest 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Mode!:
WavelAN AT Rel. 4.0 (2.4 GH2)

Serial No..
1721

Appiicant:
AT & T WCND Utrecht B.V.

Test-sie:
Shieided room, cabin 2

Tested on:

Linecord modem
Phase L1

Date of test: Operator:
12/04/1995 R. Helle

Mode: .
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.442 GHz

Datector:
Peak / Final Results: QP

Final Results:
20 dB Margin 25 Subranges

Frequency | Value | Limit limit Frequency | Value | Umit limit
MHz dBuV | dBuV | exceeded MHz dBuV | dBuV | exceeded
ne results
Result: Project-File: .
Limit kept 56305-51298 Pagelb ofjl5Pages

Sonton GmbH / EMUEMC Laboratories / Aeussars Fruehingsirasse 45 / 94315 Straubing / Tel. 08421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Model: Mode: _
WavelLAN AT Rel. 4.0 (2.4 GHz) - FCC test setup
Sarial No.- (EUT mounted in HP Vectra 3865/20)

1721 - TX mode with = 2.442 GHz
Applicant:

AT & TWCND UtrechtB.V.
Test-site;

Shielded room, cabin 2
Tested on:

Linecord modem

Phase N

Date of test: Operaior:
12/04/1995 R. Heller

Detector: Final Results:
Peak / Final Results: QP 20 dB Margin 25 Subranges

dBuV . Limit1: FCC, Class B
100 — ‘ —

90 |-t

80 i

70

60 |

50 |-

S IR FETIN N B RS 1
30 k . :

20 - mvmmemnbeniar e et e ot mami i o

10 :
0 _ :
0.45 1 - 10 30
MHz
Result: Project-File: '
Limit kept 56305-51208 . PageJ¥ ofd $5pages

Senton GmbH / EMVEMC Laboratories / Aeussere Fruehiingsirusse 45/ 94315 Siraubing / Tel. 09421 42081




b Conducted Emission Test 450 kHz - 30 MHz

according to FCC Part 15 Subpart C
[ Model: ' Mode: .
WaveLAN AT Rel. 4.0 (2.4 GHz) - FCC test setup
Serial No.: (EUT mounted in HP Vectra 386s/20)
172 - TX mode with { = 2.442 GHz
Applicant:
AT & T WCND Utrecht B.V.
Test-site:
Shielded room, cabin 2
Tesled on:
Linecord modem
Phase N
Date of test: Operator:
12/04/1995 R. Helle
Detector: . Final Results: -
Peak / Final Results: QP 20 dB Margin 25 Subranges
Frequency | Value | Limit fimit Frequency | Value | Limit limit
MHz dBuV | dBuV | exceeded MHz dBuV | dBuV | exceeded
no results
Result: Project-File:
Limit kept 56305-51298 Page 33 of |4SPages |

Senton GmbH / EMVEMC Laboraloties / Aeussers Frushiingsirasse 45 / 94315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Madel:
WavelAN AT Rel. 4.0 (2.4 GHz)

Serial No.:
17241

Appiicant:
AT & T WCND Utrecht B.V.

Test-site:
Shielded room, cabin 2

Tested on;

Linecord PC
Phase L1

Date of test: Operator.
12/04/1995 R. Helle

Mode: .
- FCC test setup .
(EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.462 GHz

Detector:
Peak / Final Results: QP

Final Results:

20 dB Margin 25 Subranges

dBpV

Limit1;: FCC, Class B

100

.............

80

70

60

50

40

30

20 |-+

10

0
0.45 1

30
MHz

Result;
Limit kept

Project-File:

56305-51208 Page 39 of [uGPages

Senton GmbH / EMI/EMC Laboratories / Asussere Fruehlingsirasse 45 / 94315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz

according to FCC Part 15 Subpart C

Moded:
WavelAN AT Rel. 4.0 (2.4 GHz)

Serial No.:
1728

Applicant:
AT & TWCND Utrecht B.V.

Test-site:
Shielded room, cabin 2

Tested on:

Linecord PC
Phase L1

Date of test: Operator:
12/04/1995 , : R. Heller

Mode:; .
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.462 GHz

Detector:
Peak / Final Results: QP

Final Results:
20 dB Margin 25 Subranges

Frequency | Value | Limit limit Frequency | Value | Limit limit
MHz | dBuV | dBuV | exceeded MHz | dBuV | dBuV | exceeded
—:
1.1150 | 27.91 | 48.00
1.6400 | 29.19 | 48.00
1.0600 | 29.07 | 48.00
2.7000 | 27.29 | 48.00
33350 | 27.81 | 48.00
3.9750 | 27.02 | 48.00
20.0100 | 27.14 | 48.00
245150 | 27.63 | 48.00
Resutt: Project-File:
Limit kept 56305-51208 Page 30 of| k5 Pages

Senton GmbH / EM/EMC Laboratories / Aeussere Fruehlingsirasse 45 / 94315 Siraubing / Tel, 09421 42084




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Modet:
WavelLAN AT Rel. 4.0 (2.4 GH2)

Serial No.:
1721

Applicant:
AT & TWCND Utrecht B.V.

Test-site:
Shielded room, cabin 2

Tested on:

Linecord PC
Phase N

Date of test: Operator:
12/04/1995 R. Helle

Mode: -
- FCC test selup
(EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.462 GHz

Detactor.
Peak / Final Results: QP

Final Results:

20 d8 Margin 25 Subranges

dBuv

Limit1: FCC, Class B

100

70 |-

60 |-

50

40

30 _4

20

10

0
0.45 1

30
MHz

Resuft:
Limjt kept

Project-File:

56305-51298 PageS | of {4SPages

Santon GmbH / EMVEMC Laboratories / Aeussare Fruehlingsirassa 45 / 94315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz

according to FCC Part 15 Subpart C

Model:
WavelLAN AT Rel. 4.0 (2.4 GHz)

Serial No..
172/#1

Applicant:
AT & T WCND Utrecht B.V.

Test-sie:
Shieided room, cabin 2

Tested on:

Linecord PC
Phase N

Date of test: Opersior:
12/04/1995 R. Helle

Mode:; -
- FCC test satup
(EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.462 GHz

Detector;
Peak / Finai Resuits; QP

Final Results:
20 dB Margin 25 Subranges

Frequency | Value | Limit
MHz dBuV | dBuV

limit
exceeded

1.4300 | 29.10 | 48.00
1.6450 | 28.55 | 48.00
1.7500 | 27.33 | 48.00
20.4550 | 27.95 | 43.00
245150 | 28.09 | 48.00

Frequency | Vaive | Limit limit
MHz dBuV | dBuV | exceeded

Result:
Limit kept

Project-File: ‘
56305-51298 . Page 8] otft5Pages

Senton GmbH / EMVEMC Laborstories / Aeussare Frushlingsirazse 45 / 94315 Straubing / Tel. 09421 42081




. — R — —_— -

Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Moded: Mode

WaveLAN AT Rel. 4.0 (2.4 GHz) - FCC test setup
Senial No.: ——| (EUT mounted in HP Vectra 386s/20)

172/ - TX mode with f = 2.462 GHz
Applicant:

AT & T WCND Utrecht B.V.
Tesi-site:

Shielded room, cabin 2

Tesled on:

Linecord monitor
Phase L1

Date of test: Cperator:
12/04/1995 R. Helle

Detector: Final Results:
Peak / Final Resuits: QP 20 dB Margin 25 Subranges

dBuV . : Limit1: FCC, Class B
100 ; ;

90

80 N

e e

§0 |-t ‘ .

30

20

1 - 10 30
MHz

Result: Project-File: L -
Limit kept 56305-51298 Page82 of /¥ Pages

Senton GmbH / EMVEMC Laboratories / Asussere Frushiingsirasse 45 / 94315 Straubing / Tel, 09421 42081




Conducted Emission Test 450 kHz - 30 MHz

according to FCC Part 15 Subpart C

Model:
WavelAN AT Rel. 4.0 (2.4 GHz)

Serial No.:
1721

Applicant.
AT & T WCND Utrecht B.V.

Test-sits:
Shielded room, cabin 2

Tested on:

Linecord monitor
Phase L1

Date of lest: Operator:
12/04/1985 R. Heller

Maode: .
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.462 GHz

Detector:
Peak / Final Results: QP

Final Resukts:
20 dB Margin 25 Subranges

Frequency | Value | Limit
MHz dBuV | dBuv

limit
exceeded

1800 | 32.07 | 48.00
2.1750 | 34.76 | 48.00
2.4200 | 31.58 | 48.00
2.8600 | 29.05 | 48.00
3.8650 | 20.87 | 48.00
4.2800 | 34.42 | 48.00
4.8400 | 34.49 | 48.00
6.0400 | 34.26 | 48.00
6.7000 | 32.43 | 48.00
7.9000 | 29.07 | 48.00 |
9.3900 | 26.17 | 48.00
121750 | 24.88 | 48.00
18.0850 | 26.73 | 48.00
19.3850 | 26.02 | 48.00
22.0250 {28.10 | 48.00

Frequency | Value | Limit limit
MHz dBuV | dBuV | exceeded

Result:
Limit kept

Project-File: ' .
56305-51298 Paged& off & Pages

Senton GmbH / EMVEMC Laborsiories / Aeussere Fruehingstrasse 45 / 84315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz

according to FCC Part 15 Subpart C
Modei: Mode: .
WavelLAN AT Rel. 4.0 (2.4 GHz2) - FCC test setup
Seral No. {EUT mounted in HP Vectra 386s/20)
1721 - TX mode with f = 2.462 GHz
Applicant;
AT & TWCND Utrecht B.V.
Test-site;
Shielded room, cabin 2
Tested on:
Linecord monitor
Phase N
Date of test: Oparalor:
12/04/1995 . R. Heller
Detector: ) Finsl Results: .
Peak / Final Results: QP 20 dB Margin 25 Subranges

~dBuVv

Limit1: FCC, Class B

100

80 |-

1 ] (S

.

80 |- . .

40

30

20

10

0
0.45 1

- 10 30
MHz

Result:
Limit kept

Project-File:
56305-51298

Page 8&.;{4«5 Pages .

Serdon GmbH / EMI/EMC Laborstories / Aeussere Fruehlingstrasse 45 / 54315 Straubing { Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Madel: Mode: .
WaveLAN AT Rel. 4.0 (2.4 GHz) - FCC test setup

Serl No.- (EUT mounted in HP Vectra 386s/20)
172/#1 - TX mode with f = 2.462 GHz

Applicant:
AT & T WCND Utrecht B.V.

Test-sile.
Shielded room, cabin 2

Tested on:

Linecord monitor
Phasa N

Date of test; Operator:
12/04/1995 R. Helle

Detector: Final Results:
Peak / Final Results: QP 20 dB Margin 25 Subranges

Frequency | Velue | Limit limit ‘ Frequency | Value | Limit fimit
MHz dBuV | dBuV _exceeded MHz dBuV | dBuV | exceeded

1.3200 | 26.17 | 48.00
1.6150 | 27.94 | 48.00
2.0300 | 35.89 | 48.00
22000 | 36.31 | 48.00
24700 | 34.18 | 48.00
2.8500  30.73 | 48.00
3.9600 | 33.33 | 48.00
45000 | 36.31 | 48.00
48650 | 36.32 | 48.00
6.1650 | 34.40 | 48.00
6.6750 | 33.41 1 48.00
7.9950 | 20.79 | 48.00
9.5350 | 25.99 | 48.00
12,5700 | 25.11 | 48.00
17,8050 | 25.53 | 48.00
18.7250 | 27.42 | 48.00
22.0300 | 29.72 | 48.00

Result: Project-File: e
Limit kept 56305-51298 Page &4 of /i5Pages

Senton GmbH / EMI/EMC Laborstories / Aeussere Fruehiingsirasse 45 / 94315 Slraubing / Tel. 09421 42084




Conducted Emission Test 450 kHz - 30 MKz
according to FCC Part 15 Subpart C

Modei: Maode: .
WavelLAN AT Rel. 4.0 (2.4 GH2) - FCC test setup
Serial No.- (EUT mounted in HP Vecira 386s/20)

1721 - TX mode with f = 2.462 GHz
Applicant;

AT & TWCND Utrecht B.V.
Tasl-sils:

Shielded room, cabin 2
Tested on:

Linecord printer

Phase L1

Date of test: Operator:
12/04/1995 R. Heller

Detactor: Final Results:

Peak / Final Results: QP 20 dB Margin 25 Subranges
dBuvV - Umit1: FCC, Class B
100 — . . : ‘

¥
{
i

e e e
80
70

60

40

10 |—4

0 — '
0.45 1 - 10 k1
MHz

Result: Project-File:
Limit kept 56305-51298 " page §F or/§5Pages

Senton GmbH / EMVEMC Laboratories / Aeussere Fruehlingstrasse 45 / 94315 Siraubing / Tel. 09421 42081




Conducted Emissio

n Test 450 kHz - 30 MHz

according to FCC Part 15 Subpart C

Modei: .
WavelLAN AT Rel. 4.0 (2.4 GHz)

Serial No..
172

Appiicant:
AT & T WCND Utrecht B.V.

Test-site:
Shieided room, cabin 2

Tested on;
Linecord printer
Phase L1

Date of test: Operator:
12/04/1985 R. Helle

Mode: .
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.462 GHz

Detector: .
Peak / Final Results: QP

Final Results: .
20 dB Margin 25 Subranges

Frequency | Value | Limit limit Frequency | Value | Limit limit
MHz dB8uv | dBuV | exceeded MHz dBuV | dBuV | exceeded
no results
Result: Project-File:
Limit kept 56305-51208 page 5¢ otfliGPages |

Sardon GmbH / EMUEME Laboratories / Aeuasers Fruehlingsirasse 45 / $4315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Mode:
WavelLAN AT Rel. 4.0 (2.4 GHz)

Serlal No.:
17241

Applicant:
AT & T WCND Utrecht B.V.

Test-site;
Shielded room, cabin 2

Tested on:

Linecord printer
Phase N

Date of test: Operator:
12/04/1995 R. Hetller

Mode: .
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.462 GHz

Detector:
Peak / Final Results: QP

Final Results:
20 dB Margin 25 Subranges

dBuv

Limit1: FCC, Class B

100

i
H : i . ; .
80 RO S G P RSO R

70

&0

50

40 ,....

30

20 |

10—

0 .
0.45 1

- 10 30
MHz

Result:
Limit kept

Project.File:
56305-51298 Page 89 of JiGPages

Senton GmbH / EMVEMC Laboratories / Asussere Fruehlingstrasse 45 / 94315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz

according to FCC Part 15 Subpart C

Modei: Mode: -
WavelLAN AT Rei. 4.0 (2.4 GH2) - FCC test setup
- - (EUT mounted in HP Vectra 386s/20)
Serial No.:
172/ - TX mode with f = 2.462 GHz
Applicant:
AT & T WCND Utrecht B.V.
Test-site:
Shieided room, cabin 2
Tested on:
Linecord printer
Phase N
Date of test: Operator:
12/04/1995 . R. Helle
Dstector: Final Resuits:
Peak / Final Results: QP 20 dB Margin 25 Subranges
Frequency | Velue | Limit lirmit Frequency | Vaiue | Limit limit
MHz dBuV | dBuV | exceeded MHz d8uV | dBuV | exceeded
no results
Result: Project-Flle:
Limit kept 56305-51298 Pagedo ofAWSPages

Senton GmbH / EMVEMC Laboratories / Aeussare Fruehingstrasse 45 / 94315 Straubing / Tel. 09421 42081




l Conducted Emission Test 450 kHz - 30 MHz

according to FCC Part 15 Subpart C

[ Modei:

WaveLAN AT Rel. 4.0 (2.4 GHz)

Mode: .
- FCC test setup

Serial No..
17281

- TX mode with f = 2,462

Applicant;
AT & T WCND Utrecht B.V.

Test-sile:
Shielded room, cabin 2

Tested on:

Linecord modem
Phase L1

Date of test:
12/04/1995

Operator:
R. Heller

(EUT mounted in HP Vectra 386s/20)

GHz

Detector:
Peak / Final Results: QP

Final Results:
20 dB Margin

25 Subranges

dBuv

Limit1: FCC, Class B

100

R P

90

80 S S U SR SR

70 |-

60

50

30

10

0 ;
0.45 1

30
MHz

10

Result:
Limit kept

Project-File: ‘
56305-51298

Page A of!‘-‘éPages.

Senton GmbH / EMVEMC Laboratories / Aeussere Frushlingstrasse 45/ 94315 Straubing / Tel, 09421 42084




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Moadel: Mode: N

WaveLAN AT Rel. 4.0 (2.4 GHz) - FCC test setup

ol e {EUT mounted in HP Vecira 386s/20)

17241 - TX mode with f = 2.462 GHz

Appiicant

AT & T WCND Utrecht B.V.

Test-site;

Shielded room, cabin 2

Tested on:

Linecord modem

Phase L1

Date of lest: Operasior:

12/04/1995 R. Heller

Detector: Final Regilts:

Peak / Final Results: QP 20 dB Margin 25 Subranges
Frequency | Value | Limit limit Frequency | Value | Limit limit

MHz dBuV | dBuV | exceeded MHz dBuV | dBuV | exceeded

no results l

Result: Project-File:

Limit kept 56305-51298 Page @Y. offWS Pages

Senton GmbH / EMVEMC Laborslories / Asussere Fruehlingstrasse 45 / 84315 Slraubing / Tel. 00421 42081




| Conducted Emission 'I"est 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

R

Modei: ,
WavelAN AT Rel. 4.0 (2.4 GHz)

Serial No.:
17211

Applicant:
AT & T WCND Utrecht B.V.

Test-site;
Shielded room, cabin 2

Tested on:

Linecord modem
Phase N

Oate of test: Operator:
12/04/1995 R. Heller

Mode: . ]
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.462 GHz

Detector:
Peak / Final Results: QP

Final Results:
20 dB Margin 25 Subranges

dBuV

Limitt: FCC, Class B

100

80 |

' : : ‘ i : i ‘
Q0 | i B Y S S S S R

70

60

50 [--i-

40

30

20 |-

10

0.45 1

- 10 a0
MHz

Result:
Limit kept

Project-File: ,
56305-51298 Page Jb of 5 Pages

Senton GmbH / EMVEMC Laboratories / Aeussere Fruehlingsirasse 45 / 945 Straubing / Tel. 09421 42084




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Modei: Mode: i}
WavelLAN AT Rel. 4.0 (2.4 GHz) - FCC test setup
Serial No- (EUT mounted in HP Vectra 386s/20)
172 - TX mode with f = 2.462 GHz
Appiicant:
AT & T WCND Utrecht B.V.
Test-site:
Shielded room, cabin 2
Tested on:
Linecord modem
Phase N
Date of test: Operstor:
12/04/1995 R. Helle
Datecior: Final Results:
Peak / Final Results: QP 20 dB Margin 25 Subranges

Frequency | Value | Limit limit Frequency | Value | Limit limit

MHz dBuV | dBuV | exceeded MHz dBuV | dBuV | exceeded

no resulls
Result: Project-File: - .
Limft kept 56305-51208 Page Q% of AlEPages

Senton GmbH / EMVEMC Laborstories / Asussers Frushlingsirasse 45/ 94315 Straubing / Tel. 09421 42081




Model

WavelAN AT Rel. 4.0 (2.4 GHz)

Radiated Emission Test 30 MHz - 1 GHz
~ according to FCC Part 15 Subpart C

7 Mode -
. - FCC test setup

ASenaI No.:

AT & T WCND Utrecht B.V.

|
- TX mode with f = 2.412 GHz

Test-ste:
Open area test-site |

Tested on:

Test distance 3 meters
Horizontal Polarization

R R S

Date of test:
12051995

Operator:
R. Heller

(EUT mounted in HP Vectra 386s/20}

Detector:
Quasi-Peak

i

| : List of values:
} Selected by hand

dBuVim

Limit1: FCC Subpart C  Transducer: HK116 /HL223 (3 m)

70

65

60

55

50

45

40
35
30.
25
20
15

10

30

Re;ﬁt
Limit kept

1000
MHz

i Project-File:
; | 56305-51298

Page <5 of/“g Pages

Senton GmbH / EMI/EMC Laborstories / Aeussere Fruehiingstrasse 45 / 94315 Straubing / Tel 09421 42081




Radiated Emission Test 30 MHz - 1 GHz
according to FCC Part 15 Subpart C-

" Model: ‘ Mode: .
WaveLAN AT Rel. 4.0 (2.4 GHz} Rk FCC test setup
Serat No - 1 (EUT mounted in HP Yecta 386s/20)
et . TXmodewith f = 2.412 GHz
Apphcant: I
AT & T WCND Utrecht B.V.
| Test-ste’
' Open area test-site |
Tested on:
| Test distance 3 meters
| Horizontal Polarizaon
' Date of test: Operstor: i
12/051995 R. Heller 1 |
Detector: List of values:
: Quasi-Peak Selected by hand
Frequency. | Reading |  Correction factor Value | Limit \ Limit
MHz 5 BuV ! da dBuV/m | dBuVim ' exceeded
72.0 ' 13.0 ; 10.2 232 40.0
80.0 : 240 : 10.3 343 400
81.1 15.0 B 10.4 25.4 400
836 f 15.0 P 10.5 255 400
108.1 ' 16.0 ‘ 12.2 1 282 i 435
113.3 19.0 12,6 ; 316 : 435
118.0 15.5 13.0 : 285 435
1200 18.0 ‘ 13.1 31.1 435
162.2 ; 15.0 15.2 30.2 435
168.6 r 15.0 15.6 30.6 435
1769 ; 14.0 15.8 298 435
196.0 100 : 16.9 26.9 435
198.2 11.0 | 17.0 28.0 . 435
200.0 5‘ 145 17.1 316 435
2240 : 17.0 178 348 46.0
2266 : 175 179 i 354 46.0
228.0 i 145 180 325 : 46.0
252.0 : 135 18.8 i 323 ? 460
254.9 : 140 i 19.0 i 330 ; 46.0
264.0 | 185 f 19.9 38.4 5 46.0
276.0 ; 10.0 . 21.0 31.0 i 46.0
280.0 : 205 214 419 ! 460"
300.0 ! 13.0 231 36.1 : 46.0
3115 ! 155 | 17.4 329 | 480
3120 10.0 17.4 27.4 i 46.0
3200 140 , 17.7 : 317 ? 46.0
3600 16.0 19.2 i 35.2 ; 46.0
. 3682 140 : 195 : 335 ; 46.0
380.0 . 75 i 199 27.4 ! 46.0
392.0 . 100 ‘ 20.3 30.3 ; 46.0
400.0 105 1 205 ! 31.0 46.0
4248 85 21.2 | 29.7 4 46.0
440.0 16.0 215 ! 375 1 46.0
4800 135 225 | 380 | 460
520.0 i 145 ; 234 Co 379 1 45.0
538.1 1 75 239 i 314 | 46.0
540.0 8.0 239 | 31.9 : 46.0
560.0 16.0 244 . 40.4 ‘ 46.0
580.0 8.0 248 azs T 480
!
Result: Project-File: :
Limit kept || 56305-51298 Page% of MSPages -

Senton GmbH / EM/EMC Laborstories / Aeussers Frushlingstrasse 45 / 94315 Straubing / Tel 09421 42081




i

Radiated Emission Test 30 MHz - 1 GHz

according to FCC Part 15 Subpart C

Modet: )

Wavel AN AT Rel. 4.0 (2.

4 GHz)

Senal No_.
172/

 Applicant:

AT & TWCND UtrechtB.V.

QOpen area test-site |

i Mode:

i « FCC test setu

{EUT mounted in HP Vectra 386s/20)

" . TX mode with f = 2.412 GHz

— e ==t )

Tested on;

. Test distance 3 meters
" Horizontal Polarization

Dste of test:

Cperator:
1200511985 R. Heller :
Detector: ] List of wives:
Quasi-Peak Selected by hand
Frequency Rééding Correction factor Value 1 Limit : Limit
MHz ! aBuv i dB dBuV/m | dBuV/m ' exceeded
6000 | 1860 ! 253 413 | 460
624.0 l 155 ; 25.8 413 46.0
640.0 11.0 ‘ 26.2 37.2 46.0
672.0 11.0 269 379 46.0
720.0 75 27.8 353 46.0
760.0 ; 8.0 ; 28.4 36.4 460
784.0 ; 50 ’ 287 @B7 460
840.0 ! 105 ! 29.7 40.2 ! 46.0
896.0 ; 7.0 f 308 37.8 ! 46.0
920.0 6.0 j 310 37.0 : 460
960.0 ! 50 1 313 363 | 46.0
i |
| | |
|
| |
Resul ! I Project-File:
| 5630551298 Page 3% of J4SPages

Limit kept

Senton GmbH / EMIJEMC Laboratonies / Aeussere Fruehlingstrasse 45 / 84315 Straubing / Tel. 08421 42081




Radiated Emission Test 30 MHz - 1 GHz
according to FCC Part 15 Subpart C

Model: . . Mode: .

WaveLAN AT Rel. 4.0 (2.4 GHZ) I - FCC test setu
“serai No.. - i+ (EUT mounted in HP Vectra 386s/20)
: |

1721 1. TX mode with f = 2.412 GHz

Applicant: |

AT & T WCND Utrecht B.V. & s
' Test-site. i

t Open area test-site |

1 Tested on:

Test distance 3 meters
Vertical Polarization

Date of test: Operator:

1

1

|

|

|

. j
12/05/1995 R. Heller i

|
 Detector: List of vatues: , |
' Quasi-Peak ) Selected by hand '

dBpv/im - Limitt: FCC Subpart C  Transducer: HK116 / HL223 (3 m)

70 £ ‘
|
i

65

60

55

S0

45 | - T — .

40 . - %
35 I : : f . : : : ! . % Lol
i . AR + TT “ M -+

30

: =4
— g

-1

» | - -4
20
15

10

o — —
30 100 _ 1000
MHz

i Resul. | Project-File:
Limit kept | | 5630551298 Page 98 of \USPages -
l -

Senton Gmbi / EM/EMC Laborstories / Aeussers Fruehiingstrasse 45 / 84315 Straubing / Tel. 09421 42081




Radiated Emission Test 30 MHz - 1 GHz
accordmg to FCC Part 15 Subpart C

Model o Mode:

Wavel AN AT Rel. 4.0 (2 4 GHz) | 1 - FCC test setup
! Sarei Fia T o oD (EUT mounted in HP Vectra 3865/20)

i

17241 Jf
#

F

|

i

|

|

|

|

- TX mode with f = 2 412 GHz

" Applicant:
AT&T WCND Utrecht BV
Test ste

: : Open area test-site |

_: Tested on:

 Test distance 3 meters
Vertical Polarization

Cate of test: Operator:
- 12/05/1995 R. Heller L
» Detector: List of vaiues:
Quasi-Peak Selected by hand
Frequency Reading | Correction factor | Value f Limit ! Limit
MHz ' dBuv j daB J dBuV/m é dBuVim .  exceeded
‘720 | 150 - 10.2 | 282 40
80.0 1 265 f 10.3 ; 368 400 :

108.1 ‘ 14.0 L 12,2 ; 26.2 | 435 ;
110.6 | 175 ; 12.4 299 , 435 |
113.3 230 ) 12,6 35.6 F 435 ;
118.0 140 | 13.0 | 270 | 435 |
1200 16.0 J 13.1 29.1 i 435 ;
162.2 9.0 : 15.2 24.2 ! 435
169.6 ! 10.0 ; 15.6 ’ 25.6 i 435
2000 ’ 8.0 o 17.1 25.1 435
2240 190 | 17.8 | 38 | 40 |
226.6 195 ] 17.9 | 374 ; 46.0 ;
228.0 155 | 18.0 i 335 : 46.0
240.0 135 ; 18.3 ! 318 : 46,0
252.0 135 ; 18.8 \ 323 J 46.0
2549 ; 10.0 19.0 : 290 46.0
2640 | 14.0 19.9 i 339 46.0
280.0 ! 185 i 21.4 ! 39.9 f 46.0
2832 10.5 . 216 | 321 460
300.0 75 | 231 30.6 . 460
3115 | 11.0 ; 17.4 28.4 . 46.0
3800 . 150 : 19.2 ;' 342 46.0
392.0 ; 10.5 , 203 |‘ 308 46.0
400.0 14.0 | 20.5 i 34.5 46.0
420.0 125 ; 21.0 ( 335 46.0
4248 10.0 ! 21.2 31.2 46.0
4400 : 15.0 ' 215 ; 36.5 46.0
480.0 . 10.0 225 l 325 46.0
520.0 :’ 8.5 234 ! 31.9 - 46.0
560.0 i 8.5 24.4 339 46.0
600.0 ! 15.0 25.3 i 403 46.0
624.0 9.0 ;‘ 258 i 3438 , 46.0
640.0 i 8.0 ; 262 | 342 ' 46.0
672.0 ;’ 5.0 269 : 319 46.0
720.0 6.0 27.8 : 338 460
760.0 | 9.5 28.4 ; 378 46.0
780.8 a‘ 8.0 , 28.7 | 36.7 ; 46.0
784.0 ! 45 ; 28.7 f 33.2 _ 480
816.0 | 4.0 29.2 j 332 46.0

Resut. | Project-File: —

Limit kept M 56305-51298 Page% ofﬂ{b Pages .
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Radiated Emission Test 30 MHz - 1 GHz

according to FCC Part 15 Subpart C

WaveLAN AT Rel. 4.0 (2.4 GHz) “

: Serial No..
172811

Mode: -
- FCC test setup

(EUT mounted in HP Vectra 386s/20)

' _TX mode with f = 2.412 GHz

e )

EApplicarl

| AT & T WCND Utrecht B.V. ‘

! Test-site:

' Open area test-site |

" Tested on:
' Test distance 3 meters
E Vertical Polarization

| Date of test; Operator:
12/05/1995 R. Heller
Datector: | [ List of vehses:
Quasi-Peak | | Selected by hand
| Frequency Reading Correction factor Value Limit | Limit
: MHz dBuVv | dB dBuV/m dBuV/m ' exceaded
840.0 i 14.5 29.7 44.2 46.0 .
896.0 40 3ans 348 46.0 i
5 920.0 40 310 35.0 460 |
' 1000.0 30 316 346 54.0 ;
|
i
| i
;
i
|
| | |
| !
; ‘
— ; |
i I
Resut: [ Project-File: -
Limit kept ! | 56305-51298 Page m of Mthages
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Radiated Emission Test 30 MHz - 1 GHz
according to FCC Part 15 Subpart C.

Model. [ Mode: .
WaveLAN AT Rel. 40 (2.4 GH2) i - FCC test setu
Sor : - o (EUT mounted in HP Vectra 386s/20)
il NoO . o '
V72 || - TX mode with f = 2.442 GHz
Applicant: b
AT & T WCND Utrecht B.V. E
" Test-site:

Open area test-site |

Tested on.

Test distance 3 meters
Horizontal Polarization

]
1
|

) Date of test:
- 12/05/1995

Qperator.
R. Heller

'

' Detector:
j Quasi-Peak

List of values:
Selected by hand

dBuvim

Limiti: FCC Subpart C

Transducer: HK116 / HL223 (3 m)

70
65
80 !
50

45

40
35
30
25 . H,,
20 |

15

10

0o —
30 100

1000
MKz

“Result:
Limit kept

l Project-File:
| 56305-51298

Page /DA of ll\gPages.|
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Radiated Emission Test 30 MHz - 1 GHz
according to FCC Part 15 Subpart C

Mode!: . | Mode: - :
WavelLAN AT Rel. 4.0 (2.4 GHz) | - FCC test setup o
 Seral No + | (EUT mounted in HP Vectra 386s/20) i
N7 | - TX mode with f = 2.442 GHz
. Applicart: '
| AT & T WCND Utrecht B.V.
[ Test-site:
| Open area test-site |
; Tested on:
| Test distance 3 meters
{ Horizontal Polarization
Date of test: Operator:
- 12/05/1995 R. Helier
‘ Detector: List of values.
| Quasi-Peak Selected by hand
i Frequency Reading Corraction factor Value Limi ' Limit
MHz dBuv dB dBuV/m dBuV/m excesded
72.0 ? 12.5 | 10.2 227 ‘ 40.0 | ;
80.0 i 230 i 103 ! 33.3 40.0 -
81.1 i 15.0 i 10.4 : 25.4 40.0 |
836 : 145 - 10.5 i 250 40.0 l
108.1 16.0 ‘ 12.2 ' 28.2 435 |
1133 195 126 32.1 ; 435
118.0 15.5 130 _ 28.5 1 435
120.0 175 13.1 306 ‘ 435
162.2 15.0 152 302 435
169.6 15.0 15.6 306 1 435
176.9 14.0 ; 15.8 . 208 ! 435
196.0 10.0 : 16.9 ' 26.9 ? 435
198.2 | 11.0 ; 17.0 ! 28.0 435
200.0 ; 145 ; 17.1 ; 316 435 : ,
224.0 170 5 17.8 34.8 46.0 i ;
226.6 17.0 r 179 349 46.0 , i
2280 145 { 18.0 325 ‘ 46.0 : ‘ !
252.0 135 188 323 : 46.0 ; '
254.9 14.0 i 19.0 | 330 460 ;
264.0 17.5 ! 19.9 37.4 .. 480 _ i
276.0 10.0 ' 210 310 : 46.0 : g
280.0 ‘ 210 214 i 42.4 : 48.0 : :
300.0 : 13.0 | 23.1 36.1 46.0
3115 | 155 ! 17.4 ‘ 329 46.0 .
3120 ' 10.0 i 17.4 : 27.4 48.0
3200 | 135 | 17.7 312 46.0
360.0 ; 15.0 | 18.2 ; 342 46.0 ,
368.2 i 135 | 185 1 33.0 46.0 | ‘
380.0 : 75 ! 199 | 27.4 46.0 1
3820 L 100 20.3 | 303 460 | !
400.0 10.5 ; 205 ; 31.0 46.0 1
4248 : 85 : 21.2 o 29.7 46.0
440.0 ‘ 15,5 ‘ 215 j 37.0 46.0
480.0 : 135 . 22.5 | 36.0 46.0 1 ‘
520.0 146 23.4 u 37.9 46.0 ; i
538.1 ' 7.5 239 ; 314 460 : :
540.0 8.0 23.9 : 319 46.0
560.0 ; 17.0 ‘ 24.4 , 41.4 460 :
580.0 : 8.0 : 248 f 32.8 - 46.0 !
Resut: | [ Project-Fie: : |
Limit kept 56305-51298 . Pagef} o5 Pages |
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Radiated Emission Test 30 MHz - 1 GHz

according to FCC Part 15 Subpart C

Model: ! ! ! Mode: - o

WavelLAN AT Rel. 4.0 (2.4 GHz) j | - FCC test sety _

Soral No. {EUT mounted in HF Vectra 386s/20) }
7 - TX mode with f = 2.442 GHz :
. Applicant: i
AT & TWCND Utrecht B.V. i
" Test-sie: :
' Open area test-site | !

Tested on: J
: Test distance 3 meters

Horizontal Polarization ;
 Date of test: Operstor: f
: 12/005/1995 R. Heller ' |
| Detector: List of vaives: Il
- Quasi-Peak Selected by hand f

Frequency . J Reading Correction factor Value Limi¢ Limit !
MHz | dBuv a8 dBuvim. dBuV/im f exceeded :
600.0 | 16.5 25.3 418 | 460 |
624.0 { 16.0 258 4138 ; 46.0 i
640.0 | 11.0 262 37.2 f 46.0 :
672.0 i 10.5 269 374 | 46.0
720.0 1 75 27.8 353 | 460 ;
760.0 8.0 28.4° 364 | 480 '
784.0 50 28.7 37, 460 |
840.0 ' 11.0 297 40.7 | 46.0 \
896.0 7.0 308 37.8 i 46.0 ,‘
920.0 ‘ 6.0 t 31.0 37.0 . 460 ;
. 960.0 | 50 | 313 36.3 460 , ;
! . : !
| | |
i
|
|
| .
|
|
i
! |
| ,
! |
; ! ‘
| ? 1
J i
!
| |
. | |
. | A
i B ? |
! i
Resut: | | Project-Fike: - :
Limit kept l | 56305-51298 Page {03 of [iybPages :
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Radiated Emission Test 30 MHz - 1 GHz
according to FCC Part 15 Subpart C

Maodal:
; WaveLAN AT Rel. 4.0 (2.4 GHz)

Serial No.:
172

" Apphcant:
| AT & T WCND Utecht B.V.

[ Test-ste.
. Open area test-site |

" Tested on:

‘L Test distance 3 meters
. Vertical Polarization

Date of test:
12/05/1995

Operstor:
R. Heller

Mode: -
- FCC test setup
{EUT mounted in HP Vectra 386s/20)

- TX mode with f = 2.442 GHz

" Detector:
i Quasi-Peak

List of values.
Selected by hand

dBuVim

Limit1; FCC Subpart C  Transducer: HK1 16/ HL223 {(3m)

70

65

60

}

40 —

25 -k
20 !
15

10

—+

100

1000
MHz

Resuk:
Limit kept

Project-File:
56305-51298
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Radiated Emission Test 30 MHz - 1 GHz
accord;ng to FCC Part 15 Subpart C

Modet. [ Mode:

WavelAN AT Rel 40 (2.4 GHz) ! [ FCC test setup
SemalNo = —--——— (EUT mounted in HP Vectra 386s/20)

1721 Ii'-TX mode with f = 2 442 GHz
Applicant: !

AT & T WCND Utrecht B. V

Test -sne
Open area test-site |

. Tested on;
Test distance 3 meters

|
T
| |
|
Vertical Polarization ;
|
}
|
Ol
[

Date of test: Operator: i
12/05/1995 , R. Heller i
 Detector: "1 [ List of vaives:
- Quasi-Peak ‘ Selected by hand
Frequency . Reading |  Comection factor ‘ Value i Limit , Limit
MHz : dBuv | a8 dsuV/im  dBuvim excoeded
72.0 ; 15.0 | 10.2 - 252 ; 40.0
80.0 ! 245 ; 10.3 co 348 : 40.0
108.1 14.0 .‘ 122 J 26.2 | 435
110.6 : 17.0 ! 12.4 ‘ 20.4 435
1133 : 225 : 12.6 i 35.1 . 435
118.0 T 14.0 ; 13.0 ‘ 27.0 ‘ 435 :
120.0 : 15.0 i 131 ! 28.1 ! 43.5 i
162.2 | 9.0 ; 15.2 | 242 . 435
169.6 \ 10.0 ; 156 ; 256 - | 435 |
200.0 ; 8.0 . 17.1 i 251 i 435
2240 : 18.0 I 178 J 35.8 46.0
226.6 ? 175 ; 17.9 5 35.4 : 46.0
228.0 , 155 ; 18.0 ; s 46.0
2400 ; 135 ; 18.3 1 318 46.0
252.0 ; 135 i 18.8 ; 32.3 46.0
254.9 : 100 : 19.0 = 29.0 : 46.0
264.0 : 14.0 i 19.9 | 339 - 460
280.0 : 175 i 21.4 | 38.9 i 46.0
832 105 L 216 l 321 | 460
300.0 i 75 | 23.1 ! 306 ; 46.0
318 i 11.0 | 17.4 f 28.4 ! 46.0
360.0 : 14.5 | 19.2 | 337 . 460
392.0 ! 10.5 203 ! 30.8 = 460
400.0 ‘ 14.0 : 20.5 : 345 ' 46.0
420.0 125 J 210 , 335 46.0
4248 : 10.0 i 21.2 i 31.2 46.0
4400 ! 15.5 ] 215 g 370 46.0
480.0 i 10.0 i 225 | 325 : 46.0
520.0 | 85 | 234 i 31.9 | 46.0
560.0 95 i 24.4 1 339 ‘ 46.0
600.0 : 14.0 ; 25.3 ; 393 46.0
624.0 95 ’ 25.8 o 35.3 46.0
640.0 8.0 : 26.2 34.2 46.0
672.0 5.0 ' 26.9 319 460
720.0 6.0. 278 : 338 46.0
760.0 85 : 28.4 ! 36.9 ‘ 46.0
780.8 8.0 : 28.7 36.7 46.0
784.0 45 ; 28.7 ; 33.2 460
. 816.0 4.0 [ 29.2 ; 332 = 46.0
! Resuk: i Project-File: - - '
Limit kept 56305-51298 Page /0% of A4 Pages
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Radiated Emission Test 30 MHz - 1 GHz

according to FCC Part 15 Subpart C

Model: : 1 Mode: .
WaveLAN AT Rel. 4.0 (2.4 GHz) | | - FCC test setup
‘i (EUT mounted in HP Vectra 386s/20)
Seriai No.. : .
7w - TX mode with f = 2.442 GHz ‘
. Applhicant: |
' AT & T WCND Utrecht B.V. :
i Test-site. |
- Open area test-site |
: Tested on: I
! Test distance 3 meters ‘
Vertical Polarization :
Date of test: Operator: ! !
. 12/05/1995 R. Heller _k
' Deteclor: List of velues:
. Quasi-Peak Selected by hand
Frequency l Reading Correction factor | Value i Limit Limit
MHz ! dBuv , dB | dBuvim | dBuV/m exceeded
7 8400 14.0 | 29.7 | 437 E 46.0 i
896.0 40 i 30.8 ‘ 348 46.0 :
. 9200 s P 31.0 345 46.0
1000.0 Yo} 1 316 346 54.0
i | |
; l ! |
1 | | ! ! j
3 ! ' | H
: !
i i
i
i
1
1
%
| : 4
: i '
. ' | I i
‘ , |
: % i !
15 ;
1 .
| :
i ;
Resuk: Project-File: - !
Limit kept 56305-51298 Page f0bot A5 Pages
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Model

Radiated Emission Test 30 MHz - 1 GHz
according to FCC Part 15 Subpart C

WavelAN AT Rel. 4.0 (2.4 GHz) |- FCC test setup

. Serial No

172441

—_—-— - 11 (EUT mounted in HP Vectra 386s/20)

| - TX mode with f = 2.462 GHz

— — i

' A;phcam, i

AT & T WCND Utrecht B.V.
Te&-ste;
' Open area test-site |

‘
Il
4
Ll
|

" Tested on:

. Test distance 3 meters
; Honzontal Polarization

|
] |
|

i Date of test: Operator:
[ 12/05/1995 R. Heller

Detector:

Quasi-Peak

List of values:
LSelec:ted by hand

dBuv/im

70

65

80

55

50

45

40

35

30

25

20

15

10

0

Raéulét
Limit kept

Limitt: FCC Subpart C  Transducer: HK116 / HL223 (Im)

—

i

30 100 = 1000

MHz

PageAFof /ﬂS Pages
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}

 Applicant.

Radiated Emission Test 30 MHz - 1 GHz

according to FCC Part 15 Subpart C

Model

~Wavel AN AT Rel. 4.0 (2.4 GHz)

" Mode:

Serial No..

17281

AT & T WCND Utrecht B.V.

: Test-site:
' Open area test-site |

i
|
A
i
I
[l

_fested on
Test distance 3 meters

. Horizontal Polarization

_
i
1
|
i
I
|
1
i
|
i

(1 -FCC test setu
(EUT mounted in HP Vectra 386s/20)

! . TX mode with f = 2. 462 GHz

! Dite of test: Operstor:
- 12/05/1995 R. Heller
- Detector: List of vaiues: .
. Quasi-Peak Selected by hand i
‘ Frequency Reading } Correction factor Value Limit Limit
MHz - dBuVv ! dB dBuv/m dBuv/m . exceaded
72.0 ; 135 10.2 237 40.0
80.0 ' 235 ; 10.3 338 ; 40.0
81.1 i 15.0 : 10.4 25.4 ! 40.0
83.6 i 145 ; 105 ! 25.0 5 40.0
108.1 | 180 | 12.2 282 435
1133 f‘ 18.0 : 126 316 | 435
118.0 ; 15.5 13.0 285 g 435 \
120.0 18.0 13.1 31 ; 435 i
162.2 : 15.0 16.2 30.2 : 435
169.6 ; 155 ; 15.6 31.1 : 435
176.9 ; 14.0 . 15.8 298 ! 435
" 196.0 | 11.0 i 16.9 278 i 435
198.2 | 11.0 | 17.0 28.0 g 435
200.0 ! 145 ! 17.1 31.6 LT 435
2240 . 17.5 ; 17.8 353 : 46.0
226.6 ; 175 - 17.9 ! 354 46.0
228.0 : 145 ‘ 18.0 ; 325 46.0
252.0 ; 135 1 18.8 32.3 46.0
2549 : 140 : 19.0 ' 33.0 . 46.0
2640 _ 18.5 : 19.9 ; 38.4 : 46.0
276.0 10.0 21.0 e 31.0 46.0
2800 205 214 ! 41.9 46.0
300.0 | 13.0 231 : 35.1 46.0
315 i 15.5 17.4 328 46.0
3120 | 100 17.4 27.4 46.0
3200 | 13.5 17.7 31.2 46.0
360.0 16.0 19.2 352 46.0
368.2 . 135 185 33.0 46.0
3800 75 . 1.9 274 46.0
3920 : 10.0 203 30.3 46.0
400.0 : 105 205 ; 31.0 46.0
424.8 : 85 21.2 | 287 460
440.0 16.0 215 ; 375 460
480.0 135 225 ; 36.0 46.0
5200 \ 145 234 ! 379 46.0
538.1 ? 75 239 ! 3.4 46.0
540.0 ‘ 8.0 239 ! 3.9 46.0
560.0 16.5 24.4 409 46.0
580.0 80 248 328 - 480
Resuk: ' | Project-File:
Limit kept . : 56305-51298 Page S8 of JhSPages
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Radiated Emission Test 30 MHz - 1 GHz

accordmg to FCC

WaveLAN AT Rel. 4, O (2 4 GHz)

Senal No
17244

Applicant:

" AT & TWCND Utrecht B.V.

Test site:

Open area test- ste |

Tested on;

| Test distance 3 meters :
| Horizontal Polarization !

Parl 15 Subpart C

M_oda S
- FCC test selup
(EUT mounted in HP Vectra 386s/20)

.- TX mode with f = 2.462 GHz

? Date of test: Operator:
12/05/1995 R. Heller
“Detector: o I List of values: B -
| Quasi-Peak : ‘ | Selected by hand
Fre]:;ﬂéﬁc,} 1 Reading | Comectionfactor .  Value . O Limit Limt
MHz dBuVv : daB ! dBuV/m ' dBp V/m excsedad
T 6000 T s v 253 w08 | 460 o
624.0 ; 15.5 1 258 ‘ 413 46.0
6400 : 1.0 i 262 ; 372 46.0
672.0 ' 105 269 ‘ 37.4 46.0
720.0 8.0 278 358 . 46.0
760.0 8.0 28.4 ; 36.4 : 46.0
784.0 ‘ 50 | 28.7 5 337 ‘i 46.0
840.0 ! 10.5 : 29.7 : 40.2 | 46.0
896.0 : 7.0 30.8 37.8 : 46.0
920.0 6.0 l 31.0 37.0 46.0
960.0 50 : 31.3 36.3 . 460
|
| |
|
i !
| '3
! }
I
Resut ! ana-m: o
Limit kept || 56305-51298 Page 0% /45 Pages
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Radiated Emission Test 30 MHz - 1 GHz
according to FCC Part 15 Subpart C

M&EI ‘ . Mode: w
. WaveLAN AT Rel. 4.0 (2.4 GHz) 1y - FCC test setu
: | (EUT mounted in HP Vectra 3865/20)

" Senal No.. N
1721 |- TX mode with f = 2.462 GHz

 Applicant; !
' AT & TWCND Utrecht B.V.

Test-ste: ) . ’
: Open area test-site | E

vy
- D T | ;

!
|
I
[

Tested on
. Test distance 3 meters

[ Vertical Polarization

i Date of test: Oparator;
1 12/05/1995 ‘ R. Heller

T

Detector:
- Quasi-Peak

List of values.
Selected by hand

J

dBpVim . . © Limit1: FCC Subpart C  Transducer. HK116 / HL223 (3 m)
70 . ‘ )

65 | : | : | :

60

5

S0

45 |

40 - +
B ! |

30 v . .

- TT

25 . o o
20

15

10

0 e L e e - .. — —

30 100 1000
- MHz

Resut: ' | | Project-Fils:
Limit kept | | 56305-51298 Page MO off45 Pages -
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Radiated Emission Test 30 MHz - 1 GHz

according to FCC Part 15 Subpart C -

Model

WaveLAN AT Rel. 4.0 (2.4 GHz)

senaiNo.

1721

' “Mode :
i - FCC test setu

- TX mode with f = 2,462 GHz

. Applicant;
AT & TWCND Utrecht B.V.

T;-st—ste.
Open area test-site |

iTestad on:

. Test distance 3 meters
' Vertical Polarization

e — 4| (EUT mounted in HP Vectra 386s/20)

Date of test: Opersior:

12/0511995 R. Heller

Detector: List of values.

" Quasi-Peak Selected by hand
Frequency . Reading Corraction factor i Value Limit Limit
MHz ! dBuV dB | dBuvim dBuV/m exceeded
720 ; 16.0 10.2 ; 26.2 [ 40.0 ;
80.0 ] 26.0 10.3 1 36.3 : 40.0 :

108.1 1 145 122 26.7 | 435 :
1106 : 17.0 12.4 29.4 i 435 j
1133 > 235 12.6 | 36.1 435 3
118.0 14.0 13.0 ! 27.0 - 435 ‘
1200 155 131 \ 286 435
162.2 9.0 15.2 24.2 ; 435 .
169.6 ! 10.0 156 25.6 435 !
200.0 ; 8.0 17.4 25.1 t 435 |
2240 ! 19.0 17.8 36.8 i 46.0
2266 = 19.0 ; 17.9 36.9 e 46.0 |
228.0 16.5 ' 18.0 345 46.0 a
240.0 | 135 18.3 | 31.8 46,0 i
252.0 ] 14.0 18.8 ; 328 46.0 :
254.9 ; 10.0 18.0 i 29.0 46.0
264.0 14.0 189 339 46.0
280.0 185 21.4 39.9 46.0
2832 105 i 216 | 321 46.0
300.0 | 75 23.1 ; 306 ' 46.0
3115 L 110 | 17.4 | 284 46.0
360.0 15.0 1 18.2 | 34.2 460
392.0 105 ‘ 20.3 ! 30.8 46.0
400.0 14.5 205 . 350 46.0
420.0 125 , 21.0 335 46.0
4248 | 10.0 i 212 P N2 46.0
4400 1 15.5 ! 215 ‘ 37.0 46.0
480.0 | 10.0 é 225 i 325 46.0
520.0 8.5 ; 234 ‘ N9 46.0
560.0 85 24.4 339 46.0
600.0 135 25.3 388 46.0
624.0 10.0 258 358 46.0
640.0 8.0 26.2 : 342 46.0
672.0 5.0 26.9 : 31.9 48,0
7200 60 278 | 338 48.0
760.0 85 28.4 36.9 46.0
780.8 8.0 28.7 367 46.0
784.0 45 287 33.2 46.0
816.0 45 29.2 337 - 46.0

Resuk: | ['Project-Fie:
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Radiated Emission Test 30 MHz - 1 GHz

according to FCC Part 15 Subpart C
Modei: T e Y
Wavel AN AT Rel. 4.0 (2.4 GHz) 11 - FCC test setup
: ~— i {EUT mounted in MHP Vectra 386s/20)
Senal No. .
7R - ll-TXmode with f = 2.462 GHz
Applicant: i
AT & TWCND UtrechtB.V. L
‘Test.ste - - 1 l
Open area test-site | !
Testedon. T
Test distance 3 meters
. Vertical Polarization
' Date of test: Qperator:
12/05/1985 R. Heller _
Detector: o List of values:
Quasi-Peak Selected by hand
Frequency | Reading |  Cormection factor Value | Limit . Limit )
MHz dBuv ! d8 d8uvim | dBuV/m |  exceeded
8400 140 29.7 437 460 .
8§96.0 ! 40 i 0.8 348 i 460
9200 4.0 ; 31.0 35.0 ! 46.0
1000.0 | 3.0 . 31.6 M8 : 540
| ! ;
| | !
1 1 |
‘
. |
f i |
3 : |
| !
| | |
; | !
| | |
| i
s
Resuk: 1 | Project-File: - A
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SENTON —

# EMY-Prisfzentrum s EMI/EMC.-Testcanter w

Radiated Emission 1 GHz - 25 GHz
according to FCC Part 15 Subpart C

Model: WavelAN AT Rel. 4.0 (2.4 GHz2)
Type: RF-modem
Serial No.: 172/
Applicant: AT & T WCND Utrecht B.V.
Test-site: Semi anechoic room
Test distance: 3 metres
Date of lest:  12/03/1995
Operator: R. Heller
Mode: - FCC test setup
(EUT mounted in HP Vectra 3865/20)
TX-mode with f = 2.412 GHz
Detector: Peak
Analyzer- | Generator- | Antenna-

Frequency | Polarization| reading level correction | Fieldstrength Limit
[GHz] [dBpV] [dBm] [dB]) [dBuV/m] | [dBuv/m]
1.209 horizontal 56.8 -75.5 24.9 56.4 74
2.413 horizontal 100.4 -28.8 20.7 98.9 _O8
4.0824 vertical 477 -87.4 273 46.9 74

Note: OB means "operation band" (2400 - 2483.5 MHz); in this case
limit is 1 W {measured conducied with power meter).
NRB means “non restricted band™; in this case limit is 20 dB
below maximum in-band-power equivalent to 98.9 dBuV/m,
Result: The limils are kept.

—

rd
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SENTON —

s EMV-Prifzentrum a EMI/EMC.Tasicenter s

Radiated Emission 1 GHz - 25 GHz
according to FCC Part 15 Subpart C

Model: WavelAN AT Rel. 4.0 (2.4 GHz)
Type: RF.modem

Serial No.: 172441

Applicant: AT & T WCND Utrecht B.V.
Test-site: Semi anechoic roem

Test distance: 3 metres
Date of test: 12/03/1995
Operator: R. Heller

Mode: - FCC tesi setup
(EUT mounted in HP Vectra 386s/20)

" TX-mode with f = 2.412 GHz

Detector: Average
. Analyzer-| Generator-| Antenna-

Frequency | Polarization| reading level correction | Fieldstrength |  Limit
[GHZ] ' [dBuV] [dBm] [dB] [dBpV/im] | [dBuVIm
1.206 horizontal 48.0 -82.9 249 46.0 54
2.390 horizontal 40.3 -87.5 20.7_ 40.2 54
2.396 horizontal 536 -74.0 20.7 53.7 NRB
2.398 horizontal 61.5 -65.9 20.7 61.8 NRB
2.410 horizontal 95.6 -31.7 20.7 96.0 OB
4.824 verical 44.2 -90.7 27.3 43.5 54

Note: OB means "operation band” (2400 - 2483.5 MH2z); in this case

limit is 1 W (measured conducted with power meter).
NRB means "non restricted band”; in this case limit is 20dB
below maximum in-band-power equivalent to 96.0 dBuV/m.

Result: The limits are kept.

v
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sEMVY -Prifzentrum s EMI/EMC -Tesiconter ®

Radiated Emission 1 GHz - 25 GHz
according to FCC Part 15 Subpart C

Modet: WaveLAN AT Rel. 4.0 (2.4 GHz)
Type: RF-modem
Serial No.: 17214
Applicant: AT & T WCND LUitrecht B.V.
Tesl-site: Semi anechoic room
Test distance: 3 metres
Date of test:  12/03/1995
Operator: R. Heiler
Mode! - FCC test setup
(EUT mounied in HP Vectra 3865/20)
© TX-mode with f = 2.442 GHz
Detector: Peak
Analyzer- | Generator- | Antenna-
Frequency | Polarization| reading level correction | Fieldstrength Limit
" [GHz] [dBpV] [dBmj] [dB] fdBpv/m] | [dBpV/m
1.224 horizontal 56.6 -75.8 25.0 56.3 74
2.443 horizontal 102.8 -26.5 20.7 101.2 OB
4 884 verlical 53.4 -82.2 27.3 52.1 74
Note: OB means "operation band" (2400 - 2483.5 MHz); in this case
limit is 1 W (measured conducted with power meter).
NRB means "non restricted band"; in this case limit is 20 dB
below maximum in-band-power equivalent to 101.2 dBpV/m.
Result: The limils are kept.

—

SENTON GmbH  EMV-Prufzentrum  AuBere Fruhlingsstraie 45 94315 Straubing ~ Tel 09421.4 208!
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» EMV.Prifzentrum = EMI/EMC.Tastcenter o

Radiated Emission 1 GHz - 25 GHz
according to FCC Part 15 Subpart C

Model: WavelAN AT Rel. 4.0 (2.4 GHz)
Type: RF-modem

Serial No.: 17241

Applicant: AT & T WCND Utrecht B.V.
Test-site; Semi anechoic room

Test distance: 3 metres

Date of test: 12/03/1995

Operator: R. Heller

Mode: - FCC test setup
(EUT mounted in HP Vectra 386s/20)

" TX-mode wilh f = 2.442 GHz

Detector: Aver_age
. Analyzer- [ Generator- | Antenna-

Frequency | Polarization| reading level correclion | Fieldstrength |  Limit
[GHz] [dBuV] {dBmj [dB]) [dBuV/m] | {dBuVim]
1.221 horizontal 48.8 -82.5 25.0 49.5 54
2.443 horizontal 97.9 -29.2 20.7 98.5 OB
4.884 vertical 50.8 -84.7 27.3 49.6 54

Note: OB means "operation band" (2400 - 2483.5 MHz); in this case

limit is 1 W (measured conducted with power meter),
NRB means “"non restricted band™; in this case limit is 20 dB8
below maximum in-band-power equivaient 1o 98.5 dBpv/m.

Result: The limits are kept.

Test Report No. 56305-51298 / Page /{6 of /44 Pages
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» EMV-Priifzentrum u EMI/EMC.Testcenter a

Radiated Emission 1 GHz - 25 GHz
according to FCC Part 15 Subpart C

Model: WavelLAN AT Rel. 4.0 (2.4 GHz)
Type: RF-modem
Serial No.: 1721
Applicant: AT & T WCND Utrecht B.V.
Test-site: Semi anechoic room
Test distance: 3 metres
Date of test: 12/03/91995
Qperator: R. Heller
Mode: - FCC test setup
(EUT mounted in HP Vectra 386s/20)
" TX-mode with f = 2.462 GHz
Detector: Peak
Analyzer-| Generator- | Antenna-

Frequency | Polarization| reading level correction | Fieldstrength |  Limit
[GHz]} (dBuV] [dBm]) [dB] [dBpVv/m] | [dBuV/m]
1.234 horizontal 58.0 -75.2 25.1 56.9_ 74
2.464 horizontal 99.2 -30.0 20.7 87.7 0B
4,924 vertical 49.4 -86.2 273 481 74

Note: OB means "operation band” (2400 - 2483.5 MHz); in this case
limit is 1 W (measured conducted with power meter).
NRB means "non restricted band”; in this case limit is 20 dB
below maximum in-band-power equivalent to 7.7 dBuVim,
Result: The limits are kept.

-
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SENTON —

s EMV -Prilfzentrum & EMI/EMC.Tasicenter »

Radiated Emission 1 GHz - 25 GHz
according to FCC Part 15 Subpart C

Model: WavelLAN AT Rel. 4.0 (2.4 GHz2)
Type: RF-modem

Serial No.: 17241

Applicant: AT & T WCND Utrecht B.V.
Test-site: Semi anechoic room

Test distance: 3 metres
Date of test: 12/03/1995
Qperator: R. Heller

Mode: - FCC test setup
{(EUT mounted in HP Vectra 386s/20)

T TX-mode with f = 2.462 GHz

Detector: Average
Analyzer- | Generator-| Antenna-

Frequency {Polarization| reading level correction | Fieldstrength| Limit
[GHZ] [dBpV]- [dBm] [dB] {dBuv/m] | [dBuV/m]
1.231 horizontal 51.4 -79.9 25.1 52.2 __54
2.463 horizontal 94,7 -32.3 20.7 95.4 oB
2.476 horizontal 59.2 -67.9 20.7 59.8 oB
2.478 horizontal 53.9 -73.2 20.7 54.5 OB
2.483 horizontal 40.0 -87.2 20.7 40.5 54
2.500 horizontal 396 -87.5 20.7 40.2 54
4.924 vertical 45.5 -B9.8 27.3 445 54

Note: OB means "operation band” (2400 - 2483.5 MHz); in this case

limit is 1 W {measured conducted with power meter).
NRB means "non restricted band”; in this case limit is 20 dB
below maximum in-band-power equivalent to-25.4 dBpV/m.

Result: The limits are kept.

Test Report No. 56305-51298 / Page JA3. of 1(6 Pages
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Test results

Receive (RX) mode

FCC-ID: IMR24HAT Test Report No. 56305-51298
Page 119 of 145 Pages
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Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Mocdlet:
WavelLAN AT Rel. 4.0 (2.4 GH2)

Serial No..
172/

Applcant:
AT & TWCND Utrecht B.V.

Test-site;
Shielded room, cabin 2

Tested on:

Linecord PC
Phase L1

Date of test: QOperstor:
12/04/1985 i R. Heller

Mode: -
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

-RX mode with f = 2,442 GHz

Detector:
Peak / Final Results: QP

Finaf Resuls:
20 dB Margin 25 Subranges

dBuv

Limit1: FCC, Class 8

" 100

70

50

0

0.45 1 - 10 30
MHz
Result: Profect-File: _
Limit kept 56305-51298 Page /J0 of 5 Pages

Senton GmbH / EMI/EMC Laboratories / Aeussere Fruehlingstrasse 45 / 54315 Straubing / Tel, 09421 42081




Conducted Emission Tééﬂso kHz - 30 MHz
according to FCC Part 15 Subpart C

Modei: Mode: -
WavelLAN AT Rel. 4.0 (2.4 GHz) - FCC test setup

Serial No.: {EUT mounted in HP Vectra 386s/20)
172 - RX mode with f = 2.442 GHz

Appiicant:
AT & TWCND Utrecht B.V.

Teast-site:
Shielded room, cabin 2

Tested on:

Linecord PC
Phase L1

Date of test: Operstor:
12/04/1995 R. Helle

Detector: Final Results:
Peak / Final Results: QP 20 dB Margin 25 Subranges

Frequency | Value | Limit limit Frequency | Value | Limit limit
MHz dBuV | dBuV | exceeded MHz dBuV | dBuV exceedeﬂ

1.1150 | 29.04 | 48.00
13300 | 27.42 | 48.00
1.9650 | 28.83 | 48.00
27050 | 26.47 | 48.00
3.0250 | 27.94 | 48.00
36650 | 27.71 | 48.00
4.3000 | 27.02 | 48.00
20.2650 | 28.36 | 48.00
220250 | 27.87 | 48.00

Result: Project-File:
Limit kept 56305-51298 Page {1 of }kgpages

Senton GmbH / EMI/EMC Laboratories / Aeussere Fruehlingstrasse 45 / 94315 Siraubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz

according to FCC Part 15 Subpart C

Model: Mode: -

Wavel AN AT Rel. 4.0 (2.4 GHz) - FCC test setup_

Serial No. (EUT mounted in HP Vectra 386s/20)

17211 - RX mode with f = 2.442 GHz

Applicant:

AT & T WCND Utrecht B.V.

Test-sile:

Shielded room, cabin 2

Tested on:

Linecord PC

Phase N

Date of lest: Operator:

12/04/1995 R. Heller

Detector: Final Results:

Peak / Final Results: QP 20 dB Margin 25 Subranges
dBpv o Limit1: FCC, Ciass B
100 . : - : : :

1 Y [ S - PR SR O SO SO SO

T o 4 _______

50 |-

0 |
0.45 1 10 30
- MHz
Result: Project-File:
Limit kept 56305-51208 | Pagell of{i5 Pages

Senton GmbH / EMVEMC Laboratories / Aeussere Fruehlingsirasse 45 / 94315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Mode!: ) Mode: -
WavelLAN AT Rei. 4.0 (2.4 GHz) - FCC test setup

Soriel No- (EUT mounted in HP Vectra 3865/720)

1721 - RX mode with f = 2.442 GHz

Applicant:
AT & T WCND Utrecht B.V.

Test-site;
Shielded room, cabin 2

Tested on:

Linecerd PC
Phase N

Date of test: Operstor:
12/04/1895 R. Heller

Detector: Final Resuls:
Peak / Final Results: QP 20 dB Margin 25 Subranges

Frequency | Value | Limit limit Frequency | Valve | Limit limit
MHz. dBuV.| dBuV | exceeded MHz dBuV | dBuV | exceeded

1.1150 | 28.82 | 48.00
1.4300 | 26.84 | 48.00
1.9650 | 28.57 | 48.00
20.0150 | 27.98 | 48.00
22.0250 | 27.79 | 48.00

Result: Project-File:
Limit kept 56305-51298 Pagefl3 of /45 Pages

Senton GimbH / EMVEMC Laborstories / Aeussere Fruehingsirasse 45 / 94315 Slraubing / Tei. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz

according to FCC Part 15 Subpart C J
Model: Mode: _
WaveLAN AT Rel. 4.0 (2.4 GHz) - FCC test setup
Serial No.. (EUT mounted in HP Vectra 386s/20)
1724 - RX mode with f = 2.442 GHz
Applicant:
AT & TWCND Utrecht B.V.
Test-sile:
Shielded room, cabin 2
Tested on;
Linecord monitor
Phase L1 _
Dste of test: Operator,
12/04/1995 R. Heller
Datector: Final Results:
Peak / Final Results: QP 20 dB Margin 25 Subranges

dBuv

Limit1: FCC, Class B

100

80

70 ..... .

60 |-

50 |-

' |
. |
| |
|
0 I 1
0.45 1 10 30
MHz
Result: Project-File: 7
Limit kept 56305-51298 Page /{1 of /45 Pages

Senton GmbH / EM/EMC Laborstories / Aeussers Fruehlingsirasse 45/ 94315 Siraubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz

! - according to FCC Part 15 Subpart C

Model: Mode:

WavelAN AT Rel. 4.0 (2.4 GHz) - FCC test setup
{EUT mounted in HP Vectra 386s/20)

Serial No.;
1721 - RX mode with f = 2.442 GHz
Applicant;

AT & TWCND Utrecht B.V.
Test-site:

Shielded room, cabin 2
Tested on;

Linecord monitor

Phase L1

Date of test: Operator:
12/04/1995 ) R. Heller

Dutector: Final Results:
Peak / Final Results: QP 20 dB Margin 25 Subranges

Frequency | Value | Limit limnit Frequency | Value | Limit limit
MHz dBuV | dBuV | exceeded . MHz dBuV | dBuV | exceeded

1.6900 | 25.03 | 48.00
2.0300 | 33.57 | 48.00
22250 {34.18 | 48.00
2.4700 | 32.24 | 48.00
3.3000 | 27.39 | 48.00
3.9350 | 31.08 | 48.00
46950 | 35.05; 48.00
5.1600 | 34.56 | 48.00
6.0150 | 34.18 | 48.00
6.7000 | 32.43 | 48.00
7.9000 | 29.25 | 48.00
123700 | 24.93 | 48.00
- 18.0000 | 26.28 | 48.00
18.9450 | 26.64 | 48.00
22.0250 | 28.12 | 48.00

Result: Project-File: .
Limit kept 56305-51298 Page{25 off#5 Pages

Senton GmbH / EMYEMC Laboratories / Asussere Fruehlingsirasse 45 / 94315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Model;
WavelAN AT Rel. 4.0 (2.4 GHz)

Serial No.:
172/#1

Applicant:
AT & T WCND Utrecht B.V.

Test-site;
Shielded room, cabin 2

Tested on:

Uinecord monitor
Phase N

Date of test: Opersior:
12/04/1995 R. Heller

Mode: -
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

- RX mode with f = 2.442 GHz

Detector:
Peak / Final Results: QP

Finai Results: o
20 dB Margin 25 Subranges

dBuv

Limit1: FCC, Class B

100

70 ......

50 o b il A

40 l-iee

K T T ——

20

;
|
|
|
|

10 30
MHz

Result:
Limit kept

Project-File:
56305-51208 Page (16 of /{5 Pages

Senton GmbH / EMVEMC Laborsiories / Aeussere Fruehiingsirasse 45 / 94315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15-Subpart C

Model: Mode: .
WavelLAN AT Rel. 4.0 (2.4 GHz) - FCC test setup
(EUT mounted in HP Vectra 386s/20)

Serial No.:
17241 - RX mode with f = 2.442 GHz

Apphcant.
AT & T WCND Utrecht B.V.

Test-site;
Shielded room, cabin 2

Tested on:

Linecord monitor
Phase N

Date of test; Operator.
12/04/1995 R. Helle

Detector: Final Ruﬁsz
Peak / Final Resuits: QP 20 dB Margin 25 Subranges

Frequency | Value | Limit limit ' Frequency | Value | Limit fimit
MHz dBuV | dBuV | exceeded MHz dBuV | dBuV | exceeded

1.3950 | 26.33 | 48.00
1.6900 | 28.00 | 48.00
2.0050 | 35.56 | 48.00
2.1500 | 3661 | 48.00
2.4200 | 33.79 | 48.00
32750 | 29.37 | 48.00
3.9100 | 32.83 | 48.00
46450 | 3644 | 48.00
48650 | 36.30 | 48.00
6.2350 | 35.05 | 48.00
6.7000 | 33.80 | 48.00
7.8250 | 30.14 | 48.00
9.3400 | 27.26 | 48.00
18.0000 | 28.07 | 48.00
18.8800 | 28.43 ; 48.00
21.5800 | 27.18 | 48.00

Resutt: Project-File: ‘
Limit kept 56305-51298 . Page [T} of 45 Pages

Senton GmbH / EMVEMC Laboratories / Asussere Fruehfingsirasse 45 / 94315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Mode!: )
WavelLAN AT Rel. 4.0 (2.4 GHz)

Serial No.:
1721

Applicant:
AT & TWCND Utrecht B.V.

Test-site:
Shielded room, cabin 2

Tested on:

Linecord printer
Phase L1

Date of test: Operator:
12/04/1995 R. Heller

Mode; -
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

- RX mode with f = 2.442 GHz

Detector:
Peak / Final Results: QP

Finai Results:
20 dB Margin

25 Subranges

dBpv

Limit1; FCC, Clasq B

100

90

70

............

...........

60 |-i-

50

30 ..._..é.., e e .__,._._._._ O S RS S A

l

10

0
0.45 1

30
MHz

Result:
Limit kept

Project-File:
56305-51288

Page 28 of {#5Pages
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Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Mode!; Mode: .

WavelLAN AT Rel. 4.0 (2.4 GHz) -FCC test setup_

Soral No- {(EUT mounted in HP Vectra 386s/20)

172 - RX mode with { = 2.442 GHz

Applicant;

AT & TWCND Utrecht B.V.

Test-sits:

Shielded room, cabin 2

Tested on:

Linecord printer

Phase L1

Dale of test: Operstor:

12/04/1995 R. Heller

Detector: Final Results: .

Peak / Final Results: QP 20 dB Margin 25 Subranges
Frequency | Value | Limit limit Frequency | Value | Limit limit

MHz dBuV | dBuV | exceeded MHz dBuV | dBuV | exceeded

no results '

Result: Project-File:

Limit kept 56305-51208 Page /15 of {5 Pages

Senton GmbH / EMVEMC Laboratories / Aeussars Frushiingstrasse 45 / 04315 Siraubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Modaei:
WaveLAN AT Rel. 4.0 (2.4 GHz)

Serial No.:
1721

Appiicant:
AT & T WCND Utrecht 8.V.

Test-gite:
Shielded room, cabin 2

Tested on;

Linecord printer
Phase N

Date of lest: Operstor.
12/04/1995 . R. Helle

Made: -
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

- RX mode with f = 2. 442 GHz

dBuv

Detector:
Peak / Final Results: QP

Final Results:
20 dB Margin 25 Subranges

Limit1: FCC, Class B

100

90

80

70

60 |-

S0

40

30

10 frM—

0
0.45 1

- 10 30
MHz

Resutt:
Limit kept

Project-Fike: _
56305-51298 Page Y0 of {9 Pages

Serlon GmbH / EMVEMC Laboratories / Aeussere Fruehiingsirasse 45 / 94315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz

according to FCC Part 15 Subpart C

Modei:
WavelAN AT Rel. 4.0 (2.4 GHz)

Serisl No.:
172/%1

Applicant:
AT & TWCND Utrecht B.V.

Test-site:
Shielded room, cabin 2

Tesled on;

Linecord printer
Phase N

Date of test: Opersior:
12/04/1995 R. Heller

Mode: B
- FCC test setup
{EUT mounted in HP Vectra 386s/20)

- RX mode with f = 2,442 GHz

Detector:
Peak / Final Results: QP

Final Results:
20 dB Margin 25 Subranges

Frequency | Value | Limit Frequency | Value | Limit imit
MHz dBuV | dBuV | exceeded MHz d8uV | dBuV | exceeded
no results
Result: Project-File:
Limit kept 56305-51298 Pagefl} ofliGPages

Senton GmbH / EMVEMC Laboratories / Aeussere Fruehlingsirasse 45 / 54315 Straubing / Tel. 08421 42081




| Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Mode: Mode; -
WaveLAN AT Rel. 4.0 (2.4 GHz) - FCC test setup
Serial Noo {EUT mounted in HP Vectra 386s/20)

17241 - RX mode with f = 2.442 GHz
Applicart:

AT & T WCND Utrecht B.V.
Test-site;

Shielded room, cabin 2

Tested on:

Linecord modem
Phase L1

Date of lest: Cperslor:
12/04/1995 R. Heller

Detector: Finai Resuls;
Peak / Fina! Resuits: QP 20 dB Margin 25 Subranges

dBuv . Limit1: FCC, Class B
100 : — —

R

80

60 ._._..;..A

50

10

0 ' :
0.45 1 10 30
- : MHz

Resul: Project-File: - ,
Limit kept 56305-51298 ‘ Page £ of /Il@ages-

Senton GmbH / EMI/EMC Laboratories / Aeusaere Fruehlingstrasse 45 / 94315 Siraubing / Tel. 09421 42081




Conducted Emission Test 4"507kHz - 30 MHz
according to FCC Part 15 Subpart C

Model: , Mods: .

WavelLAN AT Rel. 4.0 (2.4 GH2) - FCC test setup

el No- (EUT mounted in HP Vectra 386s/20)

17241 - RX mode with f = 2.442 GHz

Appiicant:

AT & TWCND Utrecht B.V.

Test-sile:

Shielded room, cabin 2

Tested on:

Linecord modem

Phase L1

Date of test: Operator:

12/04/1995 R. Helle

Detecior: Finai Results:

Peak / Finai Results: QP 20 dB Margin 25 Subranges
Frequency | Value | Limit bimit Frequency | Value | Limit fimit

MHz dBuV | dBuV | exceeded MHz dBuV | dBuV | exceeded

no results .

Resut: Project-File:

Limit kept 56305-51298 PageAdl3 of Jy5Pages

Senton GmbH / EMVEMC Laborstories / Asussers Fruehiingsirasse 45 / 94315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart c

Model:
WaveLAN AT Rel. 4.0 (2.4 GHz)

Serial No.:
1721

Applicant;
AT & TWCND Utrecht 8.V.

Test-site:
Shielded room, cabin 2

Tested on:
Linecord modem
Phase N

Dats of test. Oparstor:
12/04/1995 R. Heile

Mode: -
- FCC test setup
(EUT mounted in HP Vectra 386s/20)

- RX mode with f = 2.442 GHz

Detector:
Peak / Final Results: QP

Final Results:

20 dB Margin 25 Subranges

dBuvV

Limit1: FCC, Class B

100

90

70 |-

60

50

40 |

30

20

10

0 .
0.45 1

10 30
MHz

Result:
Limit kept

Project-File:
56305-51298

Page [l of'/#gf-‘ages

Senton GmbH | EMVEMC Laboratories / Aeussere Fruehlingsirasse 45 184315 Straubing / Tel. 09421 42081




Conducted Emission Test 450 kHz - 30 MHz
according to FCC Part 15 Subpart C

Modet; Mode: .

WavelAN AT Rel. 4.0 (2.4 GH2) - FCC test setup

Sorinl . {(EUT mounted in HP Vectra 386s/20)

1721 - RX mode with f = 2.442 GHz

Appilicant:

AT & TWCND Utrecht B.V.

Test-site:

Shielded room, cabin 2

Tested on:

Linecord modem

Phase N

Oate of test: Operstor:

12/04/1995 _ R. Helie

Detector: Final Results:

Peak / Final Resuits: QP 20 dB Margin 25 Subranges
Frequency | Value | Limit fimit Frequency | Value | Limit Jlimit

MHz dBuV | dBuV | exceeded MHz dBuV | dBuV | exceeded

no resuits T

Result: Project-File: *

Limit kept 56305-51298 Pagefl15 of /U5Pages
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Radiated Emission Test 30 MHz - 1 GHz
. according to FCC Part 15 Subpart C

Model. " Mode: ;
“WavelLAN AT Rel. 4.0 (2.4 GHz) -1 - FCC test setup
: e com e s e — == {EUT mounted in HP Vectra 386s/20)

Serial No..
17281
" Applicant:
| AT & TWCND Utrecht B.V.

| - RX mode with f = 2.442 GHz

|
|
|

|

: Test-sie:
Open area test-site |

Tested on:
Test distance 3 meters
i Horizontal Polarization

; Date of test: Operator:
12/051985 R. Heller

Detector: . List of vaives:
. Quasi-Peak Selected by hand

dBuVim . Limit1: FCC Subpart C  Transducer: HK116 /HL223 (3 m)
70 S . P e i - e ———

65 : |

6 . ,
55
50
45 J

40 - = ' ‘ f_'-ﬁ“ ¥

- T . t
B Y’ !q | t . : 7 31‘ ! ] b
30

s | o

20 ¢

15

10

O e e . e e - e ..
30 100 _ 1000
. MHz
- | Tro ) '
Resukt: i | Project-Flle:
Limit kept | | 56305-51298 Pagel 2 of,/‘fg Pages .

J
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Modet

WavelLAN AT Rel. 4.0 (2.4 GHz)

Radiated Emission Test 30 MHz - 1 GHz

according to FCC Part 15 Subpart C

~ Senal No..
17201

Applicant:

AT & TWCND UtrechtB.V.

Test-ste: o
Open area test-site |

"7 Mode: .
- FCC test setup

Tested on:
Test distance 3 meters

Horizontal Polarization

(EUT mounted in HP Vectra 386s/20)

b
[

. -RX mode with f = 2.442 GHz

Date of test: Qperator:
12/05/1995 R. Heiler
Detector. ‘ ' List of values:
Quasi-Peak | Selected by hand
Frequency Reading Correction factor | Value Limit ; Limit
MHz ‘ dBuv dB i dBuv/im ! dBuV/im axceeded
600.0 15.0 253 403 : 46.0
624.0 145 258 403 : 46.0
640.0 11.0 262 372 ! 46.0
672.0 10.5 269 374 46.0
720.0 7.5 27.8 ‘ 353 46.0
760.0 8.0 | 28.4 ; 384 ; 46.0
784.0 50 | 28.7 | 337 ' 460
840.0 10.0 | 29.7 39.7 | 46.0
896.0 7.0 308 378 i 46.0
920.0 6.0 o 37.0 ; 48,0
960.0 50 313 363 i 46.0
[
R |
Yo ;
Resul: i Project-File:
Limit kept | 56305-51298 Page (3§ of Jl5Pages
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-

}

Radiated Emission Test 30 MHz - 1 GHz
according to FCC Part 15 Subpart C

" Mode:

Modei: .
WaveLAN AT Rel. 4.0 (2.4 GHz) - FCC test setup
Sonal No. 1 (EUT mounted in HP Vectra 386s/20)
Nt ) | - RX mode with f = 2.442 GHz
Applu:lrt : .
fAT&TWCNDUh’echtBV |
Test-ste. | |
Open area test-site | &
: Tested on; -
! Test distance 3 meters !
| Horizontal Polanization |
[ —
. Date of test: Operstor: O
120511995 R. Heller ‘ |
i Detector: i List of values.
; Quasi-Peak | Selected by hand
Frequency . Reading Correction factor E Value ' Limit Limit
MHz dBuV dB | dBuvim dBuV/im excoeded
720 ; 12.0 1 102 1 222 400
80.0 . 250 | 10.3 | w3 400
81.1 ; 155 & 10.4 25.9 40.0
836 ! 145 = 105 250 40.0
108.1 ; 16.0 12.2 ‘ 28.2 . 435
1133 ! 185 126 : 311 , 435
118.0 i 155 . 13.0 i 285 435
1200 ; 17.0 ; 3.1 ‘ 30.1 ‘ 435
162.2 ! 14.5 | 15.2 | 297 | 435
169.6 | 15.0 1 156 1 306 ~ 435
1769 : 140 15.8 . 298 435
196.0 10.0 169 '26.9 435
198.2 11.0 : 17.0 ; 28.0 435
200.0 15.0 ; 171 ' 32.1 j 435
2240 i 16.5 1 178 } 343 46.0
2266 : 17.0 \ 17.9 ; 349 46.0
228.0 ! 145 18.0 : 325 46.0
252.0 14.0 18.8 | 32.8 46.0
254.9 ; 140 _ 19.0 i 330 46.0
264.0 - 180 ! 19.9 | 388 46.0
276.0 ! 10.0 1 21.0 ! 31.0 460
280.0 ; 20.0 i 21.4 i 414 46.0
300.0 i 13.0 23.1 : 36.1 46.0
3115 : 16.0 17.4 334 46.0
3120 ' 10.0 17.4 - 27.4 46.0
320.0 | 135 : 17.7 ! 312 46.0
360.0 | 145 ; 19.2 | 337 46.0
368.2 I 13.5 ; 19.5 . 330 46.0
380.0 ! 75 f 19.9 ' 27.4 46.0
3920 10.0 20.3 30.3 46.0
400.0 105 205 31.0 46.0
4248 85 21.2 20.7 46.0
440.0 16.0 215 375 46.0
4800 E 135 : 225 36.0 - 46.0
520.0 ' 145 ‘ 234 are 46.0
538.1 85 239 324 46.0
540.0 8.0 23.9 319 46.0
560.0 15.0 24.4 30.4 460
580.0 8.0 248 32.8 - 46.0
Resul: . Project-Flie: '
Limit kept | 56305-51298 . PagefStof jﬁ&ages

i — ! e o e
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Radiated Emission Test 30 MHz - 1 GHz
according to FCC Part 15 Subpant C

WavelLAN AT Rel. 4.0 (2.4 GHz) . - FCC test setup
} Sorial Mo {EUT mounted in HP Vectra 386s/20)

72m ' .RXmode with f = 2.442 GHz
Applicant.

| AT & T WCND Utrecht B.V.

1 _ e e e e e e e . - . .. - .
Test-sita: ' ;

E Open area test-site |

s

Tesied on:

' Test distance 3 meters
Vertical Polarization

E Date of test: Operstor: ' I
E 12/05/1995 R. Heller ; ;

- Detector: . i List of values:
' Quasi-Peak : | | Selected by hand

dBuVim . Limit1: FCC SubpartC  Transducer: HK116 / HL223 (3 m)
.70 : —

65

60

S5

50

45 - [

40 I
as : T . TlL
30 | -1 ' SN
2% ,' + 7 A |

20

15

. 10

0
30 100 1000
- MHz

Resuk: - a I . | Project File: o '
limitkept | ESGBOS—S129& Page K35 of ,ﬂl&aqes
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Modei

WavéL.AN AT Rel. 4.0 (2.4 GH2)

‘ MI No .
17241
Applicant:

AT & TWCND Utrecht B.V.

Radiated Emission Test 30 MHz - 1 GHz

according to FCC Part 15 Subpart C

Tesi-sle:

Open area test-site |

[F——— |

" Mode R
| _FCC test setup
(EUT mounted in HP Vectra 386s/20)

1
1
Pl

:

3
'
-y

Tested on:

Test distance 3 meters
Vertical Polanzation

- RX mode with f = 2.442 GHz

i
T

i

|
i

|

|

1

J

;

Date of test: Operator:
12/05/1995 R. Heller
Detector: ol List of veives:
Quasi-Peak | | Selected by hand
Frequency | Reading Correction factor Value Limit | Limit
MHz l dBuvV ‘ dB dBuV/m dBuV/m ' exceeded
72.0 15.0 ! 10.2 26.2 . 400 :
80.0 27.5 . 103 37.8 40.0 |
108.1 14.0 ; 12.2 26.2 435 :
110.6 i 17.5 ‘ 12.4 20.9 435 :
1133 | 230 | 126 35.6 435 i
118.0 14.0 ! 13.0 27.0 435 :
120.0 5 15.0 i 13.1 28.1 435 !
162.2 9.0 15.2 i 242 435 : :
169.6 11.0 156 26.6 435 :
200.0 8.0 : 17.1 251 435 :
224.0 185 ; 17.8 36.3 46.0 :
226.6 20.0 | 17.9 37.9 46.0
228.0 17.0 ! 18.0 | 35.0 46.0 .
240.0 135 ' 18.3 ; 318 46.0
252.0 14.0 18.8 ‘t 328 486.0
2549 10.0 19.0 ; 28,0 46.0
264.0 140 | 199 339 46.0
280.0 19.0 21.4 l 40.4 46.0
283.2 105 l 216 | 32.4 46.0
300.0 75 ' 23.1 ; 306 46.0
3115 ; 11.0 | 17.4 g 28.4 46.0
360.0 15.0 | 19.2 | 34.2 46.0
392.0 105 | 20.3 % 30.8 46.0 ;
400.0 135 | 20.5 | 34.0 46.0 |
420.0 125 l 21.0 g 335 46.0 :
4248 10.0 | 21.2 ! 31.2 46.0
440.0 16.0 215 375 46.0
480.0 10.0 225 325 46.0
520.0 85 , 23.4 s 319 46.0
560.0 95 : 24.4 i 339 46.0 )
600.0 ! 125 ? 25.3 37.8 46.0
624.0 : 85 f 258 353 46.0
6400 8.0 ‘ 26.2 ; 342 46.0
672.0 5.0 26.9 ‘ 31.9 46.0
7200 6.0 278 f 338 46.0
760.0 ; g0 : 28.4 : 374 46.0
780.8 ; 8.0 ; 287 ! 36.7 46.0
784.0 5.0 f 28.7 : 337 46.0
£16.0 4.0 29.2 33.2 46.0
R o |
: | | Project-File:
Limit kept | | 56305-51298 Page /O of JiSPages |
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Radiated Emission Test 30 MHz - 1 GHz
according to FCC Part 15 Subpart C.

Modei:

' Mode: -
“WavelLAN AT Rel. 4.0 (2.4 GHz) ' | - FCC test setup
‘ ‘ - - 1 (EUT mounted in HP Vectra 386s/20)
Serial No.: :
172m1 | | - RX mode with f = 2.442 GHz
Applicant: “ .
' AT & T WCND Utrecht B.V. | ,‘
Test-sh-:__ T E
. Open area test-site | |
; Tested on: T T ! E
: Test distance 3 meters
i Vertical Polarization |
' Date of test: Operator: . !
12/05/1995 R. Heller | |
Ededor: | § List of values:
Quasi-Peak ! { Selected by hand
Frequency Reading Corraction factor [ Value ! Limit 1 Limit
MHz dBuv dB dBuVim . dBuVin | exceeded
8400 14.0 297 437 460 |
896.0 40 30.8 ‘ 348 ! 46.0 i
9200 35 310 | 345 ! 48.0 !
. 1000.0 3s 318 | 35.1 : 54.0
i
. |
| | |
: | i ‘
|
| l !
I H
! i
| :
: 3
' [
: i
|
|
| |
| |
: J
. {
| |
! - I
; ?
: |
. ! . | -
Resut: | Project-Fie: N
Limit kept 56305-51298 Pagefiy| o5 Pages
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SENTON —

» EMV -Priifzentrum o EMI/EMC-Testcenter o

Radiated Emission 1 GHz - 12.75 GHz
according to FCC Part 15 SubpartC

Model: WavelAN AT Rel. 4.0 (2.4 GHz)
Type: RF-modem
Senal No.. 172141
Applicant: AT & T WCND Utrecht B.V.
Test-site: Semi anechoic room
Test distance: 3 melres
Date of test: 12/03/19895
Operator: R. Heller
Mode: - FCC test setup
(EUT mounted in HP Vectra 3865/20)
RX-mode with f = 2.442 GHz
Delector: Peak
. Analyzer-| Generator- [ Antenna-

Frequency | Polarization | reading level correction j Fieldstrength |  Limit
[GHz] {dBuV] [dBm] [dB]) [dBpV/im] | [aBpVIm]
1.281 horizontal 39.7 -92.7 256 39.9 74
1.803 vertical 35.0 -92.6 20.5 349 _74
6.277 horizontal 37.6 -98.4 29.9 38.5 74

Result: The limits are kept.

—

Test Report No. 56305-51298 / Page {#tof /%ages
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SENTON —

s EMV-Priifzenirum u EMIJEMC-Tesicenter 8

Radiated Emission 1 GHz - 12.75 GHz
according to FCC Part 15 Subpart C

Model: WavelLAN AT Rel. 4.0 (2.4 GHz)
Type: RF-modem

Serial No.: 17241

Applicant: AT & T WCND Utrecht B.V.
Test-site: Semi anechoic room

Test distance: 3 metres
Date of test:  12/03/1995
Operator; R. Heller

Mode: - FCC test setup
{EUT mounted in HP Vecira 3865/20)

RX-mode with = 2.442 GHz
Deteclorr  Average
Analyzer-| Generator-| Antenna-

Frequency | Polarization| reading level correction | Fieldstrength | - Limit
[GHz] {dBuV] {dBm] [dB] [dBuV/m] | [dBuV/m]
6.270 horizontal 328 -103.2 29.9 3.7 54

Result: The limits are kept.

——

Test Report No. 56305-51208 / Page /&3 of /#Pages
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— SENTON —

w EMV-Prilfzentrum s EMI/EMC-Testcenters

10.0 Equipment List

To facilitate reference to test equipment used for related tests, each item of
test equipment and ancillaries such as cables are identified (numbered) by the
Test Laboratory. .

No. |Type Model Sarial Number Manufacturer

01 | Spectrum Analyzer R 326% A 91720155 Advantest

02 |}Spectrum Analyzer R 32N 05050023 Advantest

03 | Test Receiver ESH 3 880112/032 Rohde & Schwarz
04 |[Test Receiver ESHS 10 860043/016 Rohde & Schwarz
05 {Test Receiver ESV 881414/009 Rohde & Schwarz
06 | Test Receiver ESVP 881120/024 Rohde & Schwarz
07 |Audio Analyzer UPA - 862954 Rohde & Schwarz
08 |Power Meter NRVS 836856/015 Rohde & Schwarz
09 |Power Sensor NRV-Z52 837801/030 Rohde & Schwarz
10 |Power Sensor NRV.Z4 863828/015 Rohde & Schwarz
11 | Preampiifier ESV-Z3 860907/004 Rohde & Schwarz
12 | Preamplifier R14601 Advantest

13 |Preamplifier ACX/080-3030 32640 cTT

14 | Preampiifier AC0/180-3530 32641 CTT

1% [ Signal Generator SMS 872166/039 Rohde & Schwarz
16 |Signal Generator HP 8673 D 2930A00966 Hewiett Packard
17 | Waveform Generator HP 33120 A USs34006375 Hewlett Packard
18 |UHF Attenuator Set DPU 300771/075 Rohde & Schwarz
19 |UHF Attenuator Set pPy 300788/006 Rohde & Schwarz
20 |Pulse Limiter ESH 3-22 1144 | Rohde & Schwarz
21 |Pulse Limiter 11947 A 3107A00566 Hewlett Packard
22 | V-Network ESH 3-25 862770/018 Rohde & Schwarz
23 | V-Network ESH 3-25 894785/005 Rohde & Schwarz
24 |V-Network ESH 3-25 830952/025 Rohde & Schwarz
25 | V-Network ESH 3-26 830722/010 fohde & Schwarz
26 | V-Network NSLK 8127 8127182 Schwarzbeck

27 i V-Network NNLA 81189 8119148 Schwarzbeck

28 | V-Network SE 01 01 Senton

29 | T-Network ESH 3-24 890602/011 Rohde & Schwarz
30 | T-Network ESH 3-24 890602/012 Rohde & Schwarz
31 |High Impedance Probe TK 9416 01 Schwarzbeck

32 |High Impedance Probe TK 9416 02 Schwarzbeck

33 | Current Probe ESH 2-21 863366/18 Rohde & Schwarz
34 1Current Probe ESV-Z1 B62553/3 Rohde & Schwarz

FCC-ID: IMR24HAT

SENTON GmbH  EMV-Pruizentrum  Auflere Fruhiingssiralle 45 94315 Siraubing
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SENTON —

s EMV.Prifzentrum u EMI/JEMC-Tesicenters

No. |Type Modei Serial Number Manufacturer

35 | Absorbing Clamp MDS 21 80911 Lathi

36 | Absorbing Clamp MDS 21 79690 LGthi

37 |Loop Antenna HFH2-Z2 8829641 Rohde & Schwarz

38 |Biconical Antenna HK 116 836239/02 Rohde & Schwarz

39 |Biconical Antenna 3o 8812-1005 Emco

40 |Log. Periodic Antenna HL 223 834408/12 Rohde & Schwarz

41 {Log. Periodic Antenna 3147 9112-1054 Emco

42 |Hormn Antenna 3160-03 9112-1003 Emco

43 |Horn Antenna 3160-04 9112-1001 Emco

44 | Horn Antenna 3160-0% 91121001 Emco

45 |Horn Antenna 3160-06 9112-1001 Emco

46 |Horn Antenna 3160-07 9112-1008 Emco

47 {Horn Antenna 3160-08 9112-1002 Emco

48 JHorn Antenna 3160-09 9403-1025 Emco

49 | Digital multimeter 199 463386 ‘| Keithley

50 |Multimeter HP E2373A 2927J03345 Hewlett Packard

51 |DC Pawer Supply NGSM 32/10 203 Rohde & Schwarz

52 |DC Pawer Supply NGB 2455 Rohde & Schwarz

£3 | DC Power Supply NGA 386 Rohde & Schwarz

54 | Temperature Test Chamber HT4010 07065550 Heraeus

55 |Cable ) RG214 1309 Senton

56 |Cable 200CM_001 1357 Rosenberger

57 |Cabie 160CM_001 1478 Rosenberger

58 |Cable Set EG1 RG214 1189 - 1131 Senton

53 |Cable Set Cabine 1 RG214 Senton

60 |Cable Set Cabine 2 RG214 Senton

61 |jCable Set Cabine 3 RG214 Senton

62 |Shieided Room Na. 1 1451 Senton

63 | Shielded Room No. 2 1452 Senton

64 |Semi-anechoic Chamber No. 3 1453 Siemens

65 |Shielded Room No. 4 1454 Euroshield

66 |Open Area Test Site EG 1 ' Senton

67 |Cable for Antenna Connector AT&T

68 |DC Block 0.01-18GHz 8037 Inmet Corp.

69 |High pass filter ATE&T
EXHIBIT _ &

Pagc / 9—5’0f___&,-f_—_,,.

U of Mich file 41503- 467
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OverLAN® Wireless
Bridge Configuration
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